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BODY TRIM

QTY | QTY
ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 38 4
1 | [OTBBZ0-03 | PANEL, CENTER DASH, CARRYALL | ELECTRIC VEHICLES
(BLACK, WITH OPENING FOR BATTERY WARNING LIGHT) ......cooovvivirnann. 1
1 | 1016620-03 | PANEL, CENTER DASH, CARRYALL I, Il, AND Il PLUS GASOLINE VEHICLES
(BLACK, WITH OPENINGS FOR OIL LIGHT AND FUEL GAUGE) ..................... 1
2 | [UTBUZE0T | LIGHT, BATTERY WARNING (ELECTRIC VEHICLES ONLY) ....oovvoeveeceenen. 1
2 | [oUTBEE3Y LIGHT, OIL WARNING (GASOLINE VEHICLES ONLY) ......voveeeeeeeeeeeeeenn 1
3 | 1016105 KIT, FUEL GAUGE, (GASOLINE VEHICLES, INCLUDES ITEMS 4 - 12) ............ 1
4 | [uTETod GAUGE, FUEL (GASOLINE VEHICLES, INCLUDES ITEMS 5 AND 6) ........... 1
5 N/A NUT, BRASS ..o 6
6 N/A WASHER, EXTERNAL TOOTH LOCK ....ooveooeieeeeeeeeeeeeeee e, 3
7 | [OIETOg BRACKET, FUEL GAUGE ......cooovooeoeoeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
8 | mIBA NUT, HEX, #8 = B2 .....ooooeeeoeeeeeeeee oo 2
9 | [uTTET WASHER, LOCK, #8 ......veceeeveeeeeeeeeeeeee e 2
10 | 1013463 WIRE ASSEMBLY, #18 BLUE ......ovuioeieoeeoeeeeeeeoeeeeeeeeeeeeeeeeeeee e, 1
11 | 1013469 WIRE ASSEMBLY, #18 BLACK .......omoveooeoeeeeeeeeeeeeeeeeeeeeeeee e 1
12 | [UTE033 WIRE ASSEMBLY, #18 ORANGE ........ovuvereeieeceeeeeeeeeeeeeeeeeeeee e 1
13 | [oTZs31 SWITCH, KEY, CARRYALL | ELECTRIC
(INCLUDES ITEM 14) ...oooooeoeoeoeeeeeeeeeeeoeeeeeee e, 1
13 | [UIZaTg SWITCH, KEY, CARRYALL | AND Il WITH FE 290 ENGINE
(INCLUDES ITEM 14) ..o 1
13 | [UTBZZE07 | SWITCH, KEY, CARRYALL Il PLUS WITH FE 350 ENGINE
(KEY SWITCH WITH DASH PANEL WITH GAUGE OPENING)
(INCLUDES ITEM 14) ..o, 1
14 | [UTZE0g KEY (PAIR) ooooeoeeeeeeeeeeeeeeeeeeeeee e 1 1
15 | 1013344 COMPONENT, LEFT DASH (BLACK) ....cooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenen. 1 1
16 | [UT3343 COMPONENT, RIGHT DASH (BLACK) ....vvevereceeeeeeeeeeeeeee e 1 1
17 | [UTZB2 KIT, SNAP WASHER, BLACK (INCLUDES ITEMS 18 - 21) ..oooovoivoiieeeeeeee. 1 1
18 N/A NUT, SPEED, #10 = 82 ...o.ooooooeoeeeeeeeeeeeeeeeeeeeeeeee e 1 1
19 N/A WASHER, #10 ....oooeioeeeeeeeeeeeeeeeeeeee e 1 1
20 N/A SCREW, SHEET METAL, #10 X 3/4 ....oovovoeeoeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
21 N/A COVER, SCREW HEAD .....oooomoeieoeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
22 | [MOTIOT SCREW, FLANGE LOCK ....ooomoeimeeeeeeeeeeeeeeeeeeeee e 2 2
23 | 0007973 RIVET, ALUMINUM POP, B/16 ......ooovoveceeeeeeeeeeeeeeees e 5 5
24 | [UTEU3Z MAT, FLOOR ..o, 1 1
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FRONT BODY - CARRYALL |

QTY | QTY
ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 38 4
1 | [oT7osy KIT, FRONT BUMPER (INCLUDES ITEMS 2-5).....coovviveieeereereeeiereeeenenenn. 1 1
2 | 0007473 NUT, NYLON LOCK, 5/16 = 18 .....vvoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
3 | [oTEsEY BUMPER, FRONT ......omiiioiooeeeeeeeeeeeeeeeee e 1 1
4 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1.....vveceeceereeeises s 2 2
5 | [UTEY57 RIVET, PUSH TYPE BLIND .....coovoieeieceeceeeeeeeeee e 2 2
6 | [UTUZ3Y BOLT, CARRIAGE, 5/16 = 18 X 1 w...vvoeeoeeeeeeeeeeeeeseeeeeeeeeeeeeeeee e 2 2
7 | 0001241 WASHER, FLAT, 5/16 ......ooveeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeee e 2 2
8 | 0007473 NUT, NYLON LOCK, 5/16 - 18 ....o.oveeeoceeeeeeeeeeeeeseeeeeeeee e 2 2
9 | [uTImm SCREW, FLANGE LOCK ..o, 4 4
10 | 1011394 NUT, SLAB BASE “T” (PACKAGE OF 4) .......ivorveieereeoreeereeeeeeeeeeeeeeeeenes 1 1
11 | [oT39Ed BUMPER, SIDE GUARD TRIM ......ooovmimieeieeeeeeeeeeeeeeeeeeeeee e 2 2
12 | [OTZ0A3 SCREW, SELF TAPPING, #8 - 32 X 3/8 ........ovoeveeeeeoeeeeceeeeeeeseeeeeeeeeeeees e, 8 8
13 | [OIOTE TRIM, FRONT BODY .....coooeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
14 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1 ...ovvrveceeceeeceeceeceeeeeees 2 2
15 | 1016702 NAMEPLATE, SILVER ......ouevoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
16 | [UTBIZE0F | BODY, FRONT - GRAY .....oooiimireceoeeeeeeeeeeeeeeeeeeeeeee e 1 1
16 | [OT6Y39=04 | BODY, FRONT WITH HEADLIGHT OPENING - GRAY ........cooorverrerrerrerreenens. 1 1

1-4
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FRONT BODY - CARRYALL 1l

QTY | QTY
ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 38 4
1 | [OI733803 | KIT, HEAVY DUTY BUMPER (INCLUDES ITEMS 2 - 5) .....oovoocveiececieeeceens 1 1
2 | [UTUZEsg BOLT, CARRIAGE, 5/16 - 18 X 1 ....ooooiooeeoeeeeeoeeeeeeeeeeeeeeee e, 2 2
3 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...oooeeereeeeereeseoseeeseeeseeeseeseee s 4 4
4 | [UTUS4g SPACER ... 2 2
5 | [UT530Y BOLT, CARRIAGE, 5/16 - 18 X2 ...oeooveveeeceeeeeeceeeeeeeeeeee e 2 2
6 | [UT7UBd KIT, FRONT BUMPER (INCLUDES ITEMS 7 = 9)....ooovoiveceeceeeeeeeeeeeeenes 1 1
7 | [uTesEd BUMPER, FRONT .....oomiiimiooeeeeeeeeeeeeeeeeeeeeeeee e 1 1
8 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1...ouoovoiveececeeeeeeeeeen. 2 2
9 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ..oo.oeooeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
10 | [UToZ=g BOLT, CARRIAGE, 5/16 - 18 X 1 w.ooovooeeeeeeoeeeeeeeeeeeeeeee e, 2 2
11 | 0001241 WASHER, FLAT, 5/16 ...oooveceoeeeeeeeeeeeeeeeoeeeeeeeeeeeeseeeeeeeee e 2 2
12 | 0007473 NUT, NYLON LOCK, 5/16 - 18 .....oouoeeeereeeeeeeeeeeees e 2 2
13 | (oI SCREW, FLANGE LOCK ....oooioeeeeoeeeeeeeeoeeeeeeeeeeeee e, 4 4
14 | 1011394 NUT, SLAB BASE “T” (PACKAGE OF 4) ......oooimioeoeeoeeeeeeeeeeeeeeeeeeeeeeee 1 1
15 | 1013985 BUMPER, SIDE GUARD TRIM ......oooivmimieeeeeeeeeeeeeeeeeee e, 2 2
16 | [UTZ0A] SCREW, SELF TAPPING, #8 - 32X 3/8 ......ovoeveeveceeereeeeseereeeeseeeeeeeeeeenen. 8 8
17 | oIom TRIM, FRONT BODY ....ooooeoeoeeeeeeeeeeeeeeeeeeeeee e 1 1
18 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1 ...ovvrvereeceeceeceeeeeeeeees 2 2
19 | [UTBYZE0Z | BODY, FRONT - GRAY .....oooimireieeeeeeeeeeeeeeeeeseeeeeeeee e 1 1
19 | [UTBY3I=0Z | BODY, FRONT WITH HEADLIGHT OPENING - GRAY .......c.ovviverecrereeeeerenen. 1 1
20 | 1016702 NAMEPLATE, SILVER ......ooeeoieeoeeeeeeeeeeeeeeee e 1 1

1-6
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REAR COVER - ALL CARRYALL VEHICLES

orv [ orv | IER
ITEM | PARTNO. | DESCRIPTION GAS | ELEC :
1 | [oTEB7Y FENDER, REAR .......oouoivoieeeeeeeeeseeeee e 2 2
2 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 ..oooovooooeooeeeeeeeeeeeeeeeeeeeeeeee. 8 8 n
3 | [uTZsUy WASHER, FLAT, 1/4 ..oooooooeoeoeeeeeeeeeeeeeeeeeeeee e 8 8
4 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....oooeveeeeeeeeeeeeeeeeeeeeeeeeeee e 8 8
5 | [UTE534 TAILSKIRT oot 1 1
6 | 0008248 SCREW, PHILLIPS HEAD, 1/4 -20 X 3/4 .....ooovooeoeeeeeeeeeeeeeeeeeeeeeeeee . 2 2
7 | 1015529 NUT, TINNERMAN “U”, 1/4 = 20 ©.o..ooooooeeeeeeeeoeeeeeeeeeeeeee e 2 2
8 | [UTs32y KIT, TRAILER HITCH - CARRYALL Il AND Il PLUS ONLY
(INCLUDES ITEMS 9 - 18) .ouooeoceoeeeeceeeeeeeeeeeesee s 1
9 | [urszEg BRACE, TRAILER HITCH ....oooieoeeoeeoeeeeeeoeeeeeeeee e, 2
10 | [oTOu3 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 ..ovoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 4
11 | 0001241 WASHER, FLAT, 5/16 .....vvoeveveeeoeeeeeeeeeeeeeeeeeeeeeseeseeseeeeese e 4
12 | 0007174 WASHER, LOCK, 5/16 ......cveveoceeeeceeseeeeesesseeeeeseesees e 4
13 | 0001242 NUT, HEX, 5/16 = 18 ... 4
14 | 0000320 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 ...o.ooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 2
15 | 0000706 NUT, HEX, B/8 = 16 <..cvoveoceeeeeeeeeeeeeeeeeeeees e 2
16 | 0000357 WASHER, LOCK, B/8 .....veeeooeeeeeeeeeeeeeeeeeoeeeeeee e 2
17 | o=y WASHER, FLAT, 3/8 ....ovvoeeoeeeeeeeoeeee e 2
18 | [UTI553 DECAL oo 1

1-8


.?sku=1016679
.?sku=1014306
.?sku=1015530
.?sku=1015445
.?sku=1013483
.?sku=1010934
.?sku=1011990
.?sku=1011553




SEATS AND SUPPORT STRUCTURE
ALL CARRYALL VEHICLES

QTY | QTY
ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 38 4
1 | [OT5635-03 | ASSEMBLY, SEAT BOTTOM, WHITE (INCLUDES ITEMS 2 - 6)....c...cvoverceenenn 1 1
1 | [OT5635-03 | ASSEMBLY, SEAT BOTTOM, BLACK (INCLUDES ITEMS 2-6) .....oocvvrrernanns 1 1
1 | [OT5635-09 | ASSEMBLY, SEAT BOTTOM, GRAY (INCLUDES ITEMS 2-6) .....covivoeveeeenann, 1 1
2 | [UT330Y STRAP, SEAT BOTTOM ....oooooomiieieeeeeeeeeeeeeeeeeeee e 1 1
3 | [uTUsg SCREW, HEX HEAD WASHER, 1/4 - 14 X 3/4 ...oooovooooeeeeeeeeeeeeeeeeee. 2 2
4 | moIs3T] BUMPER, SEAT, SHORT ......ovmimioeooeieeeoeeeeeeeeoeeeeee e, 4 4
5 | [UI33Td BUMPER, SEAT, LONG ......ooomimoieeoeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
6 | [UTEEZ703 COVER, VINYL SEAT BOTTOM, WHITE .....oo.ovuoooieoeeeeeeeeeeeeeeeeeeeeeeeee. 1 1
6 | [UTE62704 COVER, VINYL SEAT BOTTOM, BLACK .......vmverreoeeereeeeeeeeeeeeeeeeeeeeen. 1 1
6 | [UTE6Z7-Td COVER, VINYL SEAT BOTTOM, GRAY ......cooovmiomieeieieeeeeeeeeeeeeeeeeeseeeen. 1 1
7 | [UTEB5Z0Z | ASSEMBLY, SEAT BACK, WHITE (INCLUDES ITEMS 8 AND 9) ........ccooovvvrn... 1 1
7 | [UTEE5Z0§ | ASSEMBLY, SEAT BACK, BLACK (INCLUDES ITEMS 8 AND 9) ....co..cvoeceann.n. 1 1
7 | 1015652-06 | ASSEMBLY, SEAT BACK, GRAY (INCLUDES ITEMS 8 AND 9) ......cc.coverrenennn. 1 1
8 | [UI333H CAP, SEAT BACK, BLACK ......oooeoeeeeeeeeeeeeoeeeeoeeeeeeeeeeeeeeeeeee e, 1 1
9 | [UT5626-03 COVER, VINYL SEAT BACK, WHITE ......vvoieeeoeeeeeeeeeeeeeeeeeeeeeeeeeeen. 1 1
9 | [UI552504 COVER, VINYL SEAT BACK, BLACK ......ouoioeveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenen. 1 1
9 | [UTEEZEUY COVER, VINYL SEAT BACK, GRAY ......ovmoiereoeeeeseeereereeeeeseeeeeseeseereenen. 1 1
10 | [OT5239 PANEL, SEAT SUPPORT ......ooomiioeieeeeeeeoeeeeee e 1 1
11 | [OUTBBBEUY | ASSEMBLY, ARM REST, PASSENGER ........cooivuiieieeeeeeeeeeeeeeeeeeeeee e 1 1
12 | 1018885-02 | ASSEMBLY, ARM REST, DRIVER ......c.eomiveeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
13 | 0008304 WASHER, INTERNAL TOOTH LOCK, 1/4 ......oooovooooeeeeeeeeeeeeeeeeeeee. 8 8
14 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 3/4 ....o.ovooveeeeeeeeeeeeeeeeeeeeeen. 8 8
15 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 w.oooovoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 8 8
16 | 0000332 WASHER, FLAT, 1/4 ...oooooooeeeeeeeeeeeeeeeee e 8 8
17 | 0000451 WASHER, LOCK, /4 .....ooooooeeoeeeeeeeeeeeoeeeeeeoeeeeeeeeeee e, 8 8
18 | 0001028 NUT, HEX, 1/4 = 20 ..o 8 8
19 | [UTE3E] CAP, CORNER .....oooeoceeeeeeeeee oo 2 2
20 | MOTEEZ SCREW, TRUSS TORX HEAD, 1/4 - 14 X 3/4 ..o 4 4
21 | [UTOI3A SCREW, HEX HEAD CAP, 5/16 = 18 X 1 c..vovveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee. 4 4
22 | 0001241 WASHER, FLAT, 5/16 +....voveeeoeeeeeeeeeeeeeeeeseeeeee e 8 8
23 | 0007174 WASHER, LOCK, 5/16 .....veoeeeeeeeoeeeeeeeeeseeeeeeseeeees e eeeees e 4 4
24 | 0001242 NUT, HEX, 5/16 = 18 ...oeoceoeeceeceeeeeeeeeeeeeee e 4 4
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TILT BED AND LATCH - CARRYALL |

QTY | QTY
ITEM PART NO. DESCRIPTION GAS | ELEC
12 3 4

1015427 ASSEMBLY, TILT BED AND LATCH, CARRYALL | (INCLUDES ITEMS 1 -9) ...... 1 1
1 015397 SPRING, LATCH EXTENSION ... 2 2
2 1015252 ASSEMBLY, LATCH WELD ..o, 1 1
3 [0T5200 HAND GRIP, TILT LATCH ..ottt 1 1
4 012477 INSULATION, BULK, 42”7 ... . ittt A/R | A/R
5 0000403 SCREW, HEX HEAD CAP, 1/4 - 20 X 5/8 ....coiiiiiiiiiiiiiceee e, 4 4
6 0001108 NUT, DIMPLED LOCK, 1/4 = 20 ..ot 4 4
7 070433 BOLT, CARRIAGE, 5/16 - 18 X 1 ... 2 2
8 0007473 NUT, NYLON LOCK, 5/16 = 18 ..ot 6 6
9 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 .....viiiiiiiiiiieieeeeeeeeeeeeeeeeeeeeeeee e 4 4
10 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 ..oooeiiiiiiiiiiiiiiiiiieee, 2 2
11 0008754 NUT, NYLON LOCK, 3/8 = 16 ...coeiiiiiiiiiiiiiiiiccs 2 2

FOR HINGE COMPONENTS SEE PAGE 1 - 13ITEMS 1-4 AND 9 - 12,
FOR LATCH PLATE COMPONENTS SEE PAGE 1 - 13 ITEMS 5 -8
AND 13 - 16
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TILT BED HINGE AND PROP ROD

QTY | QTY
ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 38 4
1 | [OT5583 URETHANE BUSHING ......oooevoeeeeoeeeeeceeeeeee e 4 4
2 | [oIZ3ed STEEL BUSHING ...ooveoeeeeeeeeeeeeeeeeeee e 2 2
3 | [UT5358 ASSEMBLY, TILT BED HINGE WELD .......ooovoeoeeoeeeeeeeeeeeeees e
4 | [UTEEOR SHIM, TILT BED PIVOT oo AR | AR
5 | 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 ..coovoeeceoeeeeeeeeeeeeeeeeeeeeeeene. 4 4
6 | MUTTy WASHER, FLAT, 3/8 .....vooveeeoeeeeeeeeeeoeeeeeeee e 8 8
7 | 0000357 WASHER, LOCK, B/8 -....eooeoeeeeeeeeeeeeeeeoeeeeeeeee e 4 4
8 | 0000706 NUT, HEX, B/8 = 16 ...veoeeeeeeceeeeeeeeeeeeeeeeeeeeeeee e 4 4
9 | 1015242 BUMPER, BED ..o 2 2
10 | [UIsZ3 PLATE, TILT BED LATCH ..o 2 2
11 | [uTeug SHIM, LATCH PLATE .....oooioioeeeeeeeeeeeeeeeeeee e AR | AR
12 | [UTEUBY SUPPORT, LATCH PLATE .....ooovvoiveeeeeeeeeeeee e 2 2
13 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 w.oooovooeoeeeeoeeeeeeeeeeeeeeeeeeeeeeeeee. 4 4
14 | 0000332 WASHER, FLAT, 1/4 1..oo oo 4 4
15 | 0000451 WASHER, LOCK, 1/4 <.o..oooooeeoeeoeeeeeeeeeeeeeeeeeeee e 4 4
16 | 0001028 NUT, HEX, 1/4 = 20 ..o 4 4
ITEMS 17 - 23 CARRYALL Il AND Il PLUS ONLY
17 | 1015348 ROD, PROP ..o 1
18 | 1015700 TRACK, PROP ROD ......oooovvoiveeeeeoeeeeeesiseeee e 1
19 | 0007847 SCREW, HEX HEAD CAP, 1/4 = 20 X 8/4 .....oooovooeeeeeeeeeeeeeeeeeeeeeeeeeee. 2
20 | 0000332 WASHER, FLAT, 1/4 ...ooooooooeoeeeeeeeeeeeeeeeeeeeeee e 4
21 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....oooovoeeeeeeeeeoeeeeeeeeeeeeeee e 2
22 | 0000334 WASHER, FLAT, B/8 .....ooooeoeeeieeeeeeeeeeeeeeeeeeeeee e 1
23 | [pUUTU35 PIN, COTTER, 8/32 X 1 «-cvooeeeoeeeeeeeeeeeeeeee oo 1
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TILT BED AND LATCH - CARRYALL Il AND Il PLUS

QTY | QTY
ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 38 4
[UT5229-07 | ASSEMBLY, TILT BED, CARRYALL Il AND 1l PLUS .....ooovvoieceeceeeeeeae 1
(INCLUDES ITEMS 1 - 11)
1 | [oTEs9 SPRING, LATCH EXTENSION ......ooimmioeeeeeeeeeoeeeeeeeeeeeeeeeeeee e 2
2 | 1015252 ASSEMBLY, LATCH WELD ..o 1
3 | [uTszmg HAND GRIP, TILT LATCH ..o 1
4 | [oTEEN INSULATION, BULK (46" LONG) ......ovoveeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeseeeeeeen A/R
5 | 0000403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 ......o.eoeeoeeeeeeeeeeeeeeeeeeeeeeeeeee. 4
6 | 0001108 NUT, DIMPLED LOCK, 1/4 = 20 ......oooeoeeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeea. 4
7 | [oToZ3g BOLT, CARRIAGE, 5/16 - 18 X 1 ...ooocveveceeeeeeeeceeeeeeeeeeee e 4
8 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...oooeeeeeeeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee. 8
9 | 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 5/8 .......cveevrerereerreeereeneeenenan 4
10 | U1EEn INSULATION, BULK (4” LONG) ...ooveoceoeeeeeeeeeeeee e A/R
1 | [oTEEnd INSULATION, BULK (8" LONG) ....oveocveveceeeieeeeeeeeeeeeee e A/R
12 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 ...oo.oooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee. 2
13 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ....eveoeveeeeeoeeeeeeeeeeeeeeeeeeeee e 2
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SOFTRAC

POWER RIB

POWER CUSHION



WHEELS AND TIRES

QTY | QTY
ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 38 4

1 | 1011390 NUT, LUG (PACKAGE, 8 PIECES) ....oooveeeeeeeeeceeeeeeeeeeeeeseeeeeeeeeeeee e, 2 2
2 | [UTE5TZ=0Z | ASSEMBLY, POWER RIB TIRE AND WHITE WHEEL ......cooovvivivieeeeeen. 2 2
2 | 1016514-03 | ASSEMBLY, SOFTRAC TIRE AND WHITE WHEEL .......o.covmivvereoreeeeeeeeeeeee. 2 2
2 | [UTE5TZ=08 | ASSEMBLY, 6 PLY POWER CUSHION TIRE AND WHITE WHEEL .................... 2 2
2 | [UTE5TZ=07 | ASSEMBLY, 6 PLY SOFTRAC TIRE AND WHITE WHEEL ......ovovvrverecieen. 2 2
3 | mEra WHEEL RIM, WHITE ©....ooiooieioeeeeeeeeeeeeeeeeeeeee e 4 4
4 | 1015672 TIRE, UNMOUNTED, POWER RIB .....ooovmomieeeeeeeeeeeeeeeeeeee e 2 2
4 | 1015674 TIRE, UNMOUNTED, SOFTRAC .....ooomoivoeeeeeeeeeeeeeeeee e 2 2
4 | 1017370 TIRE, UNMOUNTED, 6 PLY POWER CUSHION ........cooooviviieiooeoeeeeeeen, 2 2
4 | 1017693 TIRE, UNMOUNTED, 6 PLY SOFTRAC .........oviveoeeeeeeeeeeeeeeeeeseeeeeeeeeeeeenees 2 2
5 | 0007310 STEM, VALVE ..o 4 4
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TRANSAXLE
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TRANSAXLE

QTY | QTY
ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 38 4
1017683-02 | TRANSAXLE (INCLUDES ITEMS 1 = 42) ....oooiooieoeeeeeeeeeeeeeeeeeeeeeeo. 1 1
1 | 1013785 AXLE ASSEMBLY, RIGHT (INCLUDES ITEMS 3= 7) .ovoovvoeeeeeeeeeeeeeeeeenn. 1 1
2 | 1013786 AXLE ASSEMBLY, LEFT (INCLUDES ITEMS 8- 7) ..evvocveeeeeeeeeeeeeeeeeeeen. 1 1
3 | mIsTEn STUD, LUG ..o 8 8
4 | 1014207 BUSHING, 25 MM L. D. ....oocvooeoeeeeeceeeeeeeeeeeee e 1 1
5 | mOTTZYY BEARING, OUTER AXLE TUBE ......c.ovucviieeeeeeeceeeeeeeeeeee e 2 2
6 | MUT3793 CIRCLIP, TYPE C oo 2 2
7 | moTBEd RING, RETAINING ......oooovoeeeeeeeee e 2 2
8 | MUT37Ig BOLT, M10 X 1.5 X 30MM ..o 10 | 10
9 | moTETE WASHER, LOCK, 13/82 ..o 10 | 10
10 | [OI3778 SEAL, INPUT SHAFT OIL ..o 1 1
11 | 1013756 GEAR CASE, RIGHT ... 1 1
12 | porZra BREATHER ......ovooevoeeoeeeeeeeseeeeeeeee e 1 1
13 | [UT3758 GASKET, CASE ..o 1 1
14 | 0007330 BEARING, INNER AXLE TUBE ........ovuoioeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
15 | [OT378Y GASKET, AXLE TUBE .....ooeoeeieeeeeeeeeeeee e 2 2
16 | 1017704 ASSEMBLY, AXLE TUBE, RIGHT SIDE ......cvvuoveoveceeereeeeeceeeeeeeeeseeeeene e, 1 1
17 | [oI3793 SEAL, AXLE SHAFT OIL ..o 2 2
18 | 0007335 BEARING, INPUT GEAR ......ouoeieeeeeeeeeeeeeeeeeeeeeeeeeee e 3 3
19 | [OT3763 SHAFT, INPUT oo 1 1
20 | 0007336 BEARING, INTERMEDIATE GEAR .......cooovuivoioeoeeeeeoeeeeeeeeeeeeeeeee e 1 1
21 | [UI375Y GEAR, INTERMEDIATE, SMALL ......ooovoevoeeeeeeeoeeeeeeeeeeeeeeee e, 1 1
22 | MOUT37EY KEY, SUNK w....oooveceeeeeeeeeeeseeeee e 1 1
23 | 1013765 GEAR, INTERMEDIATE, LARGE .......oviveeeeeeeeeeeeeeeeeeee e 1 1
24 | 1013757 GEAR CASE, LEFT ..o 1 1
25 | [MOUT375Y PLUG, FILL, WITH GASKET ....ooovooeoceeeeeeeeeeeeeeeeeeeee e 2 2
26 | [UT3763 BOLT, M6 X 1 X S5OMM ..o 10 | 10
27 | [UIZM PIN, DOWEL ..o 2 2
28 | [UT3ZTY BOLT, M8 X 1.25 X 37MM ..o 8 8
29 | [UT37EY PLATE, LOCK ....ooooeoeeeeeeeeeeee e 4 4
30 | [UT37E7 GEAR, OUTPUT ..o 1 1
31 | [UIsrg PIN, DIFFERENTIAL ..oooooeoeeoeeeeeeeeeeeeeeeeee e 1 1
32 | [MOTETUS0T KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 33 - 37)
(USE WHOLE KIT AS RECEIVED. SOME KITS DO NOT CONTAIN ITEM 34) ....... 1 1
33 | 1013768 GEAR CASE, DIFFERENTIAL (LEFT) o..ovovoeeeeceeeeeeeeeeeeeee e 1 1
34 | [UI373 PLATE, THRUST (DIFFERENTIAL GEAR) (WHEN REPLACING
THRUST PLATES ONLY, REPLACE PER ORIGINAL ASSEMBLY) ................... 1 1
35 | MUIB7A PLATE, THRUST (IDLER GEAR) .......ovooeoreiereeeeeeeeeeeeeeeeeeeeeeee s 2 2
36 | [UI373 PLATE, THRUST (DIFFERENTIAL GEAR) ........ovvvoeeereeeeeeeeeeseoeesseesee s 1 1
37 | 1013769 GEAR CASE, DIFFERENTIAL (RIGHT) ..o 1 1
38 | [UI377 GEAR, DIFFERENTIAL IDLER ......ovoeieeoeeeeeeeeeeeee e 1 1
39 | 1013771 GEAR, DIFFERENTIAL ...ooooivoioeeeeeeeeeeeeeee e 2 2
40 | [UI3ZEY SHIM oo 1 1
41 | [OIzzo3 ASSEMBLY, AXLE TUBE, LEFT SIDE ......oooovoiveooeeeeeeeeeeeeeeeeeeeeeee e, 1 1
42 | [UTETY3 PIN, DOWEL ..o 1 1
43 | 1013866 KIT, TRANSMISSION CABLE SUPPORT BRACKET (INCLUDES 44 - 47) .......... 1
44 | 0000332 WASHER, FLAT, 1/4 ..o 6
45 | [MOUT3BTZ SCREW, HEX HEAD CAP, 1/4 - 20 X4 ...ooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen 2
46 | [UTZZEY SCREW, HEX HEAD CAP, 1/4 - 20 X 3 1/2 ... 1
47 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ...oooooooeoeeeeeoeeeeeeeeeeeeeeeeeeeeeeeee e 3
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SELF-ADJUSTING BRAKE ASSEMBLY

CARRYALL |

QTY | QTY

ITEM | PARTNO. | DESCRIPTION GAS | ELEC

1 2 38 4

[UTBZ33-07 | CLUSTER, RIGHT BRAKE (INCLUDES ITEMS 1 -9) .ovvoveeeeeeceeeeeeeae 1 1
[UTBZ3308 | CLUSTER, LEFT BRAKE (INCLUDES ITEMS 1= 9) o..oooooooiooceeeeeeeeeeeee 1 1
1 | [OTBZZU0Y | ASSEMBLY, BACKING PLATE, RIGHT (INCLUDES ITEMS 2-4) .....c........... 1 1
1 | [OT822003 | ASSEMBLY, BACKING PLATE, LEFT (INCLUDES ITEMS2-4) ....cccccooee..ee. 1 1
2 | [UTBTEE0 MECHANISM, ADJUSTING, RIGHT ......ovuivieiieeecereeeeseeeeeeeeeeeeen, 1 1
2 | [UTBTBEE0Z MECHANISM, ADJUSTING, LEFT ....oooimioeeeeeeeeeeeeeeeeeeeee e, 1 1
3 | MUTBZETO WASHER ..o 1 1
4 | [UTBZ3BUY WASHER, PLATE .....oooioioeeeoeeeeeeeeee e 1 1
5 | [UTUB5g COVER, DUST oo, 1 1
6 | [UTBZ3Z0T PACKAGE, BRAKE SHOE (4 PCS.) ....ooovoeeeeoeeeeoeeeeeeeeeeeeeeeeeeeeeenn 1 1
7 | muTTEEY KIT, SHOE RETAINER ....oooivmimiieeeoeeeeeeeeeeeeeee e 1 1
8 | [UTBIBE30 PACKAGE, BRAKE SPRING (4 PCS.)......ooveveoeeeeeeeeeeeeeeeeeeeeeee e 1 1
9 | 1018155-01 ASSEMBLY, LEVER = RIGHT .....cooovoooeoieeeeoeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
9 | 1018155-02 ASSEMBLY, LEVER = LEFT .....oomoioooeeeeeeeee oo 1 1
10 | [UT39A NUT, HEX CONE, 5/16 = 24 ......ooooieoeeeeeeeeeeeeeeeeeee e 8 8
11 | [oTETs3 BOLT, BRAKE CLUSTER MOUNTING ........ovoverereeereceeeereeeeeeeeeeeeeeeenen. 8 8
12 | [oTosZ™ PIN, CLEVIS, 5/16......ueeeeeoeeeeeeeeeeoeeeeeeeeeee e 2 2
13 | pUUTO3E PIN, COTTER, 3/32 X 1 cooooeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
14 | [UT3209 HANGER, BRAKE CABLE ..........oooviiveeeeeeeeeeeeeeeeees e 2 2
15 | FOTZITION | DRUM, BRAKE .....oooiieieieeceeeeeeeee e 2 2
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MANUALLY ADJUSTED BRAKE ASSEMBLY
CARRYALL Il AND Il PLUS

QTY | QTY
ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 3 4
[UT6573 CLUSTER, RIGHT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1-11) ..o 1
[UT6557 CLUSTER, LEFT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1-11) ..o 1
1 | 1011494 PLATE, BACKING, LEFT SIDE .....oovuviiivieieeieosieesieessessessesi s 1
1 | =3 PLATE, BACKING, RIGHT SIDE .......ovuiiiiieiiieeienioeseeneeeeenis e 1
2 | [OUTTZEEl KIT, BRAKE ACTUATOR ........oovoveoeeeeeseeosseeeseeseese e 1
3 | muTEsn KIT, ANCHOR BODY ......coomrvumriiriiceossesseosseessessessessess e 1
4 | [oTTEE3 PACKAGE, BRAKE SHOE (4 PIECES) .......ovvuveorvereereoeeeeeeesissisessensnnes 1
5 | [UTTZ6d KIT, SHOE RETAINER ......ooovoovoeeieeoeeeeeoeeeeeeee e 1
6 | MUTTZ54 PACKAGE, BRAKE SPRING (4 PIECES) .......ooorverveeeeeeeeeeeeeeeeeeeeseeeeeees 1
7 N/A ARM, BRAKE LEVER ......ooovoiviriereeeeseecsesesses s 1
8 | [UIUBZ PIN, CLEVIS, 5/16 w..voovoovveeeieeioeeioeeie s 2
9 | pooTUsy PIN, COTTER, 3/32 X T +.cvooeeeeeoeeeeeeeeeeeeeeeeeeeeee e 2
10 | [UTUBEQ COVER, DUST ..o 2
1 | [or=e CAP, ADJUSTMENT BOLT ..o 2
12 | [UI39A NUT, CONE LOCK, 5/16 - 24 GRADE 8 .........cocoveurverrerirnieenieeisnisnieninennnes 8
13 | [UTEsg BOLT, BRAKE CLUSTER MOUNTING ..o 8
14 | [OIZITTON | DRUM, BRAKE ....ooooioieoeeieieeseosseeseeseee e 2
15 | [UT32079 HANGER, BRAKE CABLE ..........ovorviriocieeiaeseessssesseesssesseesess s 2
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BRAKE PEDAL AND CABLE ASSEMBLY

QTY | QTY
ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 38 4
1 | [OoI1Z1g KIT, HILL BRAKE PEDAL (INCLUDES ITEMS 2, 3,4 AND 5) .......cooovvorerenenn. 1 1
2 | pUUTU3Z BUSHING, NYLON ......omimimioeeieeoeeeeeeeeeeeeeeeeeoeeeeeeeeee e 2 2
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 -16 X 1/2........ovevvrreeeeeennn.. 2 2
4 | [UI3B7H NUT, PUSH, B/8 .o.oeoceeieeeeeeeeeeeee oo 1 1
5 | [UT387™ PAD, HILL BRAKE .......ovoiioeieeecee e 1 1
6 | 1011406 KIT, BRAKE PEDAL (INCLUDES ITEMS 7 AND 8) ......ooovvoveeeeeeeeeseereeeeeeene 1 1
7 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2.......ovevveveeeeenn.. 4 4
8 | [UT385Y PAD, BRAKE PEDAL ......oooovoeeeeeeeeeeeeeeeeeeee e 1 1
9 | murEI™ KIT, HILL BRAKE ROD AND PAWL (INCLUDES ITEMS 10, 11, 12 AND 13) ...... 1 1
10 | [mOT7oZ9 PIN, COTTER, 7/84 X 1/2....c..oooeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
11 | [UTOB7Z NUT, PUSH, 5/16....eccvoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
12 | [UTUBDY SLEEVE, HILL BRAKE ROD ......c.ovuiveieeeeeeeeeeeeseeeeeeeeeeseeeseeees e, 1 1
13 | 1010932 JOINT, BALL, 1/4 =28 ..o 1 1
14 | [oTTZog KIT, BRAKE CABLE (INCLUDES ITEMS 15, 16 AND 17) .....oovvivoooiciereeee 2 2
15 | Tz CLIP, E-50 ROTOR, 1/2” ...ooooeooeeeeeeeeooeeeeeeeeeeeeeeeeeeeeee e, 2 2
16 | poOTO3Y PIN, COTTER, 3/32 X 1 .eeeooevoeeceoeieeeeeeeeeeeeeeeeeee e 2 2
17 | [oTosZ™ PIN, CLEVIS, 5/16 ...voveeeeeeeeeeeeeeeeeeee oo 2 2
18 | moIzzm KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 19) .....oooovrverrnnnen. 1 1
19 N/A PIN, EQUALIZER PIVOT .....ooomiioieoeeeeeeeeeeeeeeeeee e 1 1
20 | [UTO933 SPRING, HILL BRAKE TORSION .........ovoivrreoeieeeecisseeeeseseese s, 1 1
21 | [OIIZ SPACER, HILL BRAKE .......ovooeoeeeeoeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
22 | [UTUBTY STOP, BRAKE ..o, 1 1
23 | [UITa0Y PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) ......cooveeeoreeeeeeeeeeeesieseee e 1 1
24 | 0008986 NUT, DIMPLED LOCK, 5/16 = 18.......ovmooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 5 5
25 | 0001241 WASHER, FLAT, 5/16 ...voveeeoeeeeeeeeeeeeeeeeeeeeeee oo 8 8
26 | 1010808 ROD, EQUALIZER (CARRYALL 1) ......oooeoeeieeeeeeeeeeeecee e 1 1
26 | 1013236 ROD, EQUALIZER (CARRYALL Il AND 1l PLUS) ......oooovoieeeeoeeeeeeeeeeeeeee 1
27 | [UT353Y SPRING, BRAKE RETURN (GASOLINE VEHICLE) ......o.ovvvveeeieeeeeeeeeeeeen. 1
27 | [MUT353 SPRING, BRAKE RETURN (ELECTRIC VEHICLE) .......o.coveeveererreeeeeeeeeeeeeenn. 1
28 | [MOTO9Z SCREW, HEX HEAD CAP, 5/16 - 18 X2 1/2 ......voooeeveeeeeeeeeeeeeeeeeeeeeen. 4 4
29 | [OTBBEZ0Y | SPACER, EQUALIZER ...ooovoiieieeeceeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
30 | 0001242 NUT, HEX, 5/16 = 18 ooooooeeeoeeeeeeeeeeeeeeee oo 1 1
31 | 0001028 NUT, HEX, 1/4 = 20 c..oooeeoeeeeeeeeeeeeeeeeeee e 1 1
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ACCELERATOR PEDAL ASSEMBLY

QTY | QTY
ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 38 4
1 | 1016377-01 | ASSEMBLY, ACCELERATOR PEDAL, CARRYALL | (GASOLINE VEHICLE)
(INCLUDES ITEMS 2= 8) .....oooeoeeoeeeeeeeeoeeeeeeeeeeeeeeeeee e 1
1 | [OTB377:03 | ASSEMBLY, ACCELERATOR PEDAL, CARRYALL Il
(INCLUDES ITEMS 2 - 8) ..o, 1
1 | [OTB377-03 | ASSEMBLY, ACCELERATOR PEDAL, CARRYALL Il PLUS
(INCLUDES ITEMS 2= 8) ... 1
1 | 1010969 ASSEMBLY, ACCELERATOR PEDAL, CARRYALL | (ELECTRIC VEHICLE)
(INCLUDES ITEMS 2 - 5) ..o 1
2 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 =16 X 1/2......ovoovovveveee.. 4 4
3 | 1013871 PAD, ACCELERATOR PEDAL .......omomiieeeeeeeeeeeeeeeeeeeeeeeee e 1 1
4 | moTTEEl HANGER, ACCELERATOR PEDAL SPRING .........co.covvrvoeeeesreereseeeeeneeeen. 1 1
5 | 1016157 STUD, BALL, 1/4-28 x 1 (GASOLINE VEHICLE).......c.cooovvrreeeerrererreene. 1
5 | [UT0954 STUD, BALL, 1/4 - 28 (ELECTRIC VEHICLE) ........ivoiiveeveeeeroeeeeeeeenene. 1
6 | 0008717 NUT, NYLON HEX, 1/4 = 28 ...oooooiooeeeoeeeoeeeeeeeeeeeeeeeeeeeeeee e
7 | [UTEOO WASHER, FLAT, 1/4 ...ooooooeooeoeeeeeeeeeeeeeee e 3
8 | 0007510 SCREW, HEX HEAD CAP, 1/4 =28 X 1 1/4 co..ooooooeeoeeeeeeeeeeeeeeeee. 1
9 | [UIBETEY ASSEMBLY, ACCELERATOR ROD, CARRYALL | (GASOLINE VEHICLE)
(INCLUDES ITEMS 10 AND 11) o.ooooieooeeeeeeeeeeeeeeeeeee e 1
o | mI3Z3 ASSEMBLY, ACCELERATOR ROD, CARRYALL II
(INCLUDES ITEMS 10 AND 11) ooooeocveieceeeeeeeeeeeeeeeee e 1
9 | 1016209 ASSEMBLY, ACCELERATOR ROD, CARRYALL Il PLUS
(INCLUDES ITEMS 10 AND 11) ooooooieooeeeeeeeeeeeeeeeeeeeee e 1
9 | [UTZUBY ASSEMBLY, ACCELERATOR ROD, CARRYALL | (ELECTRIC VEHICLE)
(INCLUDES ITEMS 10 AND 11) ..o, 1
10 | I3 JOINT, BALL, SPRING LOADED, 1/4 =28 .......oooooeoeeeeeeeeeeeeeeeeeeeen 2 2
1 | [oros NUT, HEX JAM, 1/4 <28 .o..ooooooooeoeeoeoeeoeeeeeeeeeeeeeeeeee e 2 2
12 | [UTETEY ASSEMBLY, SUB, ACCELERATOR PIVOT ROD (GASOLINE VEHICLE)
(INCLUDES ITEM 18).....ooeeoieooeeeeeeeeeeeeeee e, 1
12 | moTO973 ASSEMBLY, SUB, ACCELERATOR PIVOT ROD (ELECTRIC VEHICLE)
(INCLUDES ITEM 13) ..o 1
13 | [oTIBA KIT, HILL BRAKE LATCH ....vooveoioieceeeeeeeeeeeeee e 1 1
14 | 0001028 NUT, HEX, 1/4 = 20 ...oooooeoeoeeoeeeeeeoeeeeoeeeee e 1 1
15 | [oTUBZg STOP, BRAKE ..o 1 1
16 | [UTEETY SCREW, HEX HEAD CAP, 1/4 =20 X 1 1/2 cooooovoooeeeeeeeeeeeeeeeeeeeeeeeeen. 1 1
17 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ......ooevoeeeeeeeeeeeeeeeeeeee e 5 4
18 | [UTBBTI=UN | SCREW, HEX HEAD CAP, 1/4 =20 X 1 1/8 w.ooooovoieeoeeeeeeeeeeeeeeeeeeeeee 4 4
19 | [oTTEIg SPACER, /2., 1 1
20 | [UTTE9A BRACKET, ACCELERATOR BEARING ..........ooovereerreeeseeeeeeeseeeeeeseeneneenen. 2 2
21 | [oII7og SPACER, ACCELERATOR..........ovmivieeieeeeeeeeoeeeeeeeeeeeeee e, 1 1
22 | 1012075 SPRING, EXTENSION ......oooomioeeeeeoeeoeeeeeeee e 1 1
23 | 0000332 WASHER, FLAT, 1/4 ..o 1
24 | 0000403 SCREW, HEX HEAD CAP, 1/4 - 20 X 5/8 .......vvoveeeeeeeeeeeeeeeeeeeeeeeneeeeeeenen. 1
25 | 0008304 WASHER, INTERNAL TOOTH, 1/4 ..o..ovoiioovoeeeeeeoeeeeeeeeeeeeeeeeeeeeeee. 1
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STEERING AND SUSPENSION
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STEERING COLUMN

QTY | QTY
ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 38 4
1 | [OT386] JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) .......coonveeeannn 1 1
2 | Iz SCREW, HEX HEAD CAP M8 X 1.25 X 80MM..........ooovvmivereeeeeeseerseenenn. 3 3
3 | 0007174 WASHER, LOCK, 5/16 ......cvoveeeoeeeeeeseeeeeeeeeeeeeeseeeeeeeeeeeeee e 3 3
4 | 1016185 MOUNT, STEERING COLUMN, LEFT HAND .....c.cooirmmmereereeeseeeeseeeerenens. 1 1
5 | 1016184 MOUNT, STEERING COLUMN, RIGHT HAND .........co.ovvrreerereerreecesseneerenene. 1 1
6 | [UTBEZEY SCREW, HEX WASH HEAD THREAD FORMING 5/16 - 18 X 2 ....occo.covveven... 2 2
7 | 0000334 WASHER, FLAT, /8 .......voveeeoeeeeeeeeoeeeeeeeeeeeeee e 4 4
8 | [UTETEl SCREW, HEX HEAD CAP, 3/8 - 16 X 6 3/4 .....c..voeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 2 2
9 | 0008754 NUT, NYLON LOCK, B/8 = 16 .....eveeeoeeeoeeoeeeeeeeeeeeee e 2 2
10 | [mUTZZ8Y SCREW, HEX WASH HEAD MACHINE 5/16 - 18 X 3/4 «......ovvooeeeeeeeeeeeeenn. 1 1
1 | ormE:m WASHER, FLAT, 5/16 w....voveeeoeeeeeeeeoeeeeeeeeeeeeee e eeees e 1 1
12 | [oTZZEg BOOT, STEERING COLUMN .....ooovmoeieoieeeeeeeeeeeeeeeeeees e 1 1
13 | 1016181 ASSEMBLY, STEERING COLUMN (INCLUDES ITEMS 14 - 23) ......ccocovvevnen... 1 1
14 | [UTZEDE RING, RETAINING ....coooooeoeeeoeeeee oo 1 1
15 | [OIZs0q WASHER, STEEL, 5/8......cvuveeeoeeeeeeeeeeeeeeeeeeeeseeeeeeeeseeeeee e 1 1
16 | [UTZZ13 SPRING, COMPRESSION.........omvvieeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeee e, 1 1
17 | 1014125 WEDGE ..o, 2 2
18 | [UTaZTg ASSEMBLY, BEARING ........omoeoieeoeeeeeeeeeeeeeeeeeeseeeeeeeee e 2 2
19 | [UTaTZdg SEAT, BEARING .....oovoveceoeeeeeeeeeee e 2 2
20 | [UT5533 SHAFT, STEERING COLUMN ......ooooveieeeaieeeeeeeeeeeeeeee e 1 1
21 | 1016622 COLUMN, ALUMINUM STEERING: «....ovovooeoeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeen. 1 1
22 | 1014214 RING, RETAINING ....oooeoeieeoeeeeeeeeeeee oo 1 1
23 | moTEZT SEAL, BEARING ....covooveoceoeeoeeeeeeee e 1 1
24 | 1016263 COVER, STEERING COLUMN ....ooooovioiieoeoeeeeeeoeeeeeeeeeeeeeeeeee e, 1 1
25 | [UTETEH WHEEL, STEERING .....oeoovoeeeeeeeeeeeeeeeeeeee e 1 1
26 | [UTZE0A WASHER, STEEL, 5/8 ....ovuevoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
27 | Iz NUT, NYLON LOCK, 5/8 = 18 ....o.oeoeeeeeeeeeoeeeeeeeeeeeees e 1 1
28 | 1016155-02 | PLATE, STEERING WHEEL .......ooviioioeieeeeeeeeeeeeeeeeeeeeee e 1 1
29 | [UTOZTH SCREW, PHILLIPS, #10 - 14 X 3/8 .....ooviveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
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STEERING GEAR ASSEMBLY

QTY | QTY
ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 38 4

1012452 ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1 -22) .....ccc.cooonane... 1 1

1 | [UTB30T=07 KIT, STOPPER BOLT (INCLUDES ITEMS 2 & 3) .....ooovvoveeeeeeeeeeeeeeeeen. 1 1
2 N/A RING, SNAP ... 1 1
3 N/A WASHER, END ...oooooiieieeeeeeeeeeeee oo 1 1
4 | mUT3UAg WASHER, LOCK, TIE ROD ......cooooveoeereeeeeeeieeeeeeseeeeeeeeee e, 2 2
5 | [UT3039 WASHER, TIE ROD STOPPER .......oooiiiveieeeeeeeeoeeeeeeeeeeeeeeeeeeeee e, 2 2
6 | 0008990 TIEWRAP ..o 2 2
7 | [UT303g SEAL, DUST ..o 2 2
8 | 1013036 BUSHING, RACK ....oooeooeoeeoeeoeeeeeeeeeeeeee e, 1 1
9 | mUIsTE RING, SNAP ... oo 1 1
10 N/A RACK, STEERING ......ovueeoeeeeeeeeeeeeeeeeeeeeee oo 1 1
11 | 1013041 RACK, END ....ooovioeeeeieeeeoeeeeeeeee e 1 1
12 N/A SCREW, RACK GUIDE ..o, 1 1
13 | [UT30A4 NUT, LOCK, RACK SCREW .......oooomemieeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
14 | [OI3023 SPRING, RACK GUIDE PRESSURE ........ooooeeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeenen. 1 1
15 | 1013046 GUIDE, STEERING RACK ......ooviiveeeeieeeeeeeeeeeeeeeeeeeee e 1 1
16 N/A BOX, STEERING GEAR ......ovmimoeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
17 N/A BEARING, LOWER PINION .......ovooeiemieeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
18 N/A PINION, STEERING .....ooocvoeveeeeeoeeeeeee oo 1 1
19 | [UTZEE3 BEARING, UPPER PINION .......ooovviimiieeeeeeeeeeceeeeeeeseeeee e 1 1
20 | 1013051 RING, SNAP ..o 1 1
21 | [UT3URY SEAL, DUST, STEERING PINION ......oouiomiiomimeeeeeeeieeeeeeeeeeeeeeeeeeeeeeeen. 1 1
22 | [MOT303 RING, EXTERNAL RETAINING ........ovoveeeoeeeeeeeeeeeeee e 1 1
23 | 1013042 NUT, HEX, MA2 X 1.75 oo 1 1
24 | 0007540 SOCKET, VERTICAL LEFT HAND THREAD (INCLUDES ITEMS 25, 26 & 27) ... 1 1
25 | [UTE597 FITTING, THREAD FORM GREASE, 1/4 - 28 .......ovooooevoeeeeeeeeeeeeeeeeenn. 1 1
26 | [DUU7BOZ NUT, HEX SLOTTED, 3/8 - 24 ......ovuioeeveeeeeeeeeeeeeeeeee e 1 1
27 | [OITIEg BOOT, DUST ..o, 1 1
28 | [pUUTU3S PIN, COTTER, 3/32 X 1 w.oooooeieeoeeeeeeeeeeeeeeeeee e 1 1
29 | 0007555 NUT, HEX, 1/2 = 20 c.ooooeeeeeeeeeeeeeeeeeeeee e 1 1
30 | [MOTZEER LINK, RACK AND PINION DRAG .........oovverereeeeseeeeesseseesseeeeeseee oo 1 1
31 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 .voooiooeeeeeeeeeeeeeeeeeeeeeeeee e, 3 3
32 | 0000334 WASHER, FLAT, B/8 ....o.vooeeeeeeeeeeeeeeeeeeeeeeeee e 3 3
33 | [UIUT3g NUT, DIMPLED LOCK, 3/8 - 16 .....oovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 3 3

4-4


.?sku=101830901
.?sku=1013040
.?sku=1013039
.?sku=1013035
.?sku=1013037
.?sku=1013044
.?sku=1013045
.?sku=1012884
.?sku=1013052
.?sku=1013031
.?sku=1015597
.?sku=0007602
.?sku=1011930
.?sku=0001035
.?sku=1012467
.?sku=1010138

4-5



FRONT SUSPENSION - UPPER

QTY | QTY
ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 38 4
1 | [OT6353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) .....ccco.covvrnennn. 2 2
2 | [UIB3Zg BUSHING, URETHANE ......oooiomimieeoeeoeeoeeeeeeeeeeeeeeeeee e, 6 6
3 | [uTE3By SLEEVE, DELTA OUTER .....ooooeeeeeceeeeeeeeeeeeeeeeeeeeeeee e 1 1
4 | [UTE3aY SLEEVE, DELTA INNER ......oooiieoeeieeeeeeeeeeeeeeeeeeeeeeee e 2 2
5 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ....eoveoceeeeceoeeeeeeeeseeeees s 8 8
6 | 0007539 BALL JOINT ..o 1 1
7 | 0001308 NUT, HEX, 1/2 = 20 oo 1 1
8 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 ..o 2 2
9 | [UToT3g NUT, DIMPLED LOCK, 3/8 = 16 «......ooooveeeeeeeeeeeeeeeee oo 4 4
10 | 0002402 SCREW, HEX CAP, 3/8 - 16 X 2 1/4 .....ooveoeeeeeeeeeeeeeeeeeeeeeeee e 4 4
11 | [oToZT ROD, TIE .o 1 1
12 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 = 20 .....oovuveeeeeeeeeeeeeeeeeeeeeeeee e 1 1
13 | 0007540 BALL JOINT, LEFT HAND THREAD ......ooovmimieieoeeeeeeeeee e, 1 1
14 | [UIzZ6Y STRAP, A-PLATE ..o 2 2
15 | [UTA239 SHOCK ABSORBER, FRONT ........oouvmimiieeeeeeeeeeeseeeeeeee e, 2 2
16 | [UTOTZ4 PLATE, SPRING MOUNTING .......oovuiereaereeeeeeeeeeeeeeeeeeeeeeeee e 1 1
17 | [UToZog BOLT, HEX HEAD, 3/8 - 16 X 4 1/4 o...oooooeeoeoeeeeeeeeeeeeeeeeeeeeeee e, 4 4
18 | [UTE3BY ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT .......coooovvrverresrerrerieneeas 1 1
19 | [UTI¥sg SEAL, DUST ..o 3 3
20 | pUU7B0Z NUT, SLOTTED HEX, 3/8 - 24 ......oovoeeeeeeeeeeeeeeeeees e 3 3
21 | pUOUTU35 PIN, COTTER, 8/32 X 1 ovoveeeeeeeoeeeeeeeeeee oo 1 1
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FRONT SUSPENSION - LOWER

QTY | QTY
ITEM | PARTNO. | DESCRIPTION GAS | ELEC
1 2 38 4
1 | [oTU32g ASSEMBLY, LEFT SPINDLE (INCLUDES ITEMS 3,4 AND 5) .....ccccovvuvernannn. 1 1
2 | [UTo3Ag ASSEMBLY, RIGHT SPINDLE (INCLUDES ITEMS 3,4 AND 5) .......cccoocoovonnn.. 1 1
3 | 0008067 BUSHING, BRONZE SPINDLE ........cooivuomereeeeeeeeeeeeeeeeeseeeeeeeee e, 1 1
4 | 0007048 BUSHING, BRONZE ......ovoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
5 | [UTE5I FITTING, GREASE, 1/4 - 28 ...ooooooveeeeeeeeeeeeeeeee e 1 1
6 | [MUTZU3U SPRING, TAPERED LEAF ......omomimoieeeeeeeeoeeeeeeeeeeeeeeeee e, 1 1
7 | 0008745 ASSEMBLY, ECCENTRIC ...o.oooeeeoeeeeeeoeeeeeeeeee oo 1 1
8 | 0000706 NUT, HEX, B/8 = 16 ...oveoceoeeeeeeeeeeeeeeeeeeee e 1 1
9 | [UTIBHY ASSEMBLY, HUB (INCLUDES ITEMS 10 = 18) .....ooooveoeeeeeeeeeeeeeeeeeeeeen. 2 2
10 | [OIT393 PACKAGE, HUB BEARING ........oovoveeeeeeeeeoeeeeeeeeeeeeee e 2 2
1 | [OoTI3Ug STUD, LUG, 1/2 = 20 oo 4 4
12 | [UT3T3Y SEAL, DOUBLE LIP .....eoceoceoeeceeeeeceeeeeeeeeeeeeeee e 1 1
13 | [UTIB87 COVER, DUST oo, 1 1
14 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ...eoveoeeoeeeeeeeeeeeeeeeeeeeeees e 4 4
15 | [UTE387 SCREW, HEX HEAD CAP, 3/8 - 16 X 2 3/4 ....oooooeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
16 | [UTE3B3 CLEVIS, UPPER DELTA ....oooooeooieeeeeeeeeeee e 2 2
17 | 0001308 NUT, HEX, 1/2 = 20 oo 2 2
18 | 0000209 WASHER, SPLIT LOCK, 1/2 o..ooooeoeoeeoeeeeeeeeeeeeeeeeeeeeeee e 2 2
19 | [UTOTEY BEARING, THRUST ....oooeceieeeeeceeeeeeeeeee e 2 2
20 | [UTE38Y WASHER, KINGPIN WAVE ..........oomiviioeeeereeeeeseeeesseeeeeees e 2 2
21 | [Ousa NUT, LUG oo 8 8
22 WASHER, FLAT, 3/4 ...oooooooeeeeeeeeoeeeeeeeeeee e 2 2
23 | 0007840 NUT, HEX SLOTTED, 3/4 = 16 .....oooovoeeeeeeeeeeeeeeeeeeeee e 2 2
24 | 0007910 PIN, COTTER, 5/32 X 1 ovoveeeeeoeeeeeeeeeeeoe e 2 2
25 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 ...o.ovooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 2 2
26 | [UTE38Y KINGPIN ..o 2 2
27 | [MUT5583 BUSHING, URETHANE ......oouomreoereeeceeeeeeeoeeeeeeee e 4 4
28 | [UTZ303 BUSHING, STEEL ...oeeoeoeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
29 | MUTEZTH PLATE, FRONT SPRING RETAINER .......oomomimioeeeeeeeeeeeeeeeeeeeee e 1 1
30 | 0001624 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/2 ..ooooooivoeeeoeeeeeeeeeeeeeeeeeen. 4 4
31 | 0000357 WASHER, LOCK, B/8 ....eccvoveeeoeeeeeeeeeeeeeee e 4 4
32 | 0000706 NUT, HEX, 8/8 = 16 oo.oeeeoeeeeeeeeeeeeeeeeeeeee e 4 4
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WIRING
CARRYALL I AND 1]

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[UT5735 WIRE HARNESS ASSEMBLY, CARRYALL | (INCLUDES ITEMS 1 - 10) ..ooovvveceneane.e. 1
1016299 WIRE HARNESS ASSEMBLY, CARRYALL I (INCLUDES ITEMS 1 - 11) ..ooovvereeanne. 1

1 | 1013723 WIRE ASSEMBLY, #18 RED/WHITE, CARRYALL | ....oooiveieceeeeeeeeeeeeeeeeeeeeea. 1
1 | 1016404 WIRE ASSEMBLY, #16 RED/WHITE, CARRYALL Il ...oooovooeoeeeeeeeeeeeeeeeeee. 1
2 | UrETy WIRE ASSEMBLY, #6 RED ......ooooeieeoeeoeeeeeeeeeeeeeeeeeeeeeee oo 1
3 | [UTE7BY WIRE ASSEMBLY, #6 WHITE ......o.ovuveceoeeeeceeeeeeeeeeeeeeee e 1
4 | 1013601 WIRE ASSEMBLY, #18 YELLOW / #16 BLUE, CARRYALL | ....ooovviviveieeeenn. 1
4 | 1016295 WIRE ASSEMBLY, #18 YELLOW / #16 BLUE, CARRYALL Il ...oo.ooviveoveciieeeee. 1
5 | 1018282-01 WIRE ASSEMBLY, #16 RED/ORANGE, CARRYALL | .....o..ovmoomireeeeeeeeceeeeeeeen. 1
5 | 1018282-02 WIRE ASSEMBLY, #16 RED/ORANGE, CARRYALL Il ......o..ovviveeeceeveeceeeeeeen. 1
6 | 1015738 WIRE ASSEMBLY, #16 YELLOW .....o.oovooeceeeeeeeeeeeeeeeeeeee e, 1
7 | 1015740 WIRE ASSEMBLY, #18 YELLOW, CARRYALL | _...ooovoiveooeeoeeieeeeeeeeeeeeeeeeeeee. 1
7 | 1016294 WIRE ASSEMBLY, #16 YELLOW, CARRYALL Il .....ovoveoceoeeoceeeeeeeeeee e, 1
8 | 1015780 WIRE ASSEMBLY, #18 BLACK, CARRYALL | ......ovuveeeoceereeceeeeeeeeeeeee e 1
8 | 1016297 WIRE ASSEMBLY, #16 BLACK, CARRYALL Il .....oooovoivieeoeoeeeeeeeeeeeeeeeeee. 1
9 | 1015779 WIRE ASSEMBLY, #18 GREEN, CARRYALL | .....o.orvivooieeeeeeeeeeeeeeeeeeeeeeeeen. 1
9 | 1016298 WIRE ASSEMBLY, #16 GREEN, CARRYALL Il .......ovoveceereceeeeeeeeeeeee e, 1
10 | [oTEZE1 WIRE ASSEMBLY, #18 WHITE / WHITE/BLACK (CARRYALL 1) ...cooovovecrirecireen. 1
10 | 1016292 WIRE ASSEMBLY, #18 WHITE / WHITE/BLACK (CARRYALL 1) ......oooovoivireeeen. 1
11 | [UTE3BY WIRE ASSEMBLY, #6 BLACK .......ooimooeoeeeeeeeeeeeeeeeeeeeeee e 1
12 | [OTZ383 WIRE ASSEMBLY, #6 BLACK ......ovuveoreeveeeeeeeeeeeeeeeee e, 1
13 | 1012396 WIRE ASSEMBLY, #18 BLACK ......oeovoiveoeeeeeeeeeeeeeeeeoee oo, 1
14 | 1013469 WIRE ASSEMBLY, #18 BLACK ........ovoiveeeieeeeeeeeeeeeeeeeeeeee e, 1
15 | 1013463 WIRE ASSEMBLY, #18 BLUE .......veoeoceeeeceeeeeeeeeeeeeeee e, 1
16 | [UTE03Y WIRE ASSEMBLY, #18 ORANGE ........ovuveieeeeeoeeeeeeeeeeseeseeseeeeeeeeeeee e 1
17 | 1015921 WIRE ASSEMBLY, #18 BLACK ........oooiveoeeieeeeeeeeeeeeeee oo, 1
18 | 1016857 WIRE ASSEMBLY, #18 BLACK ......o.oeoeoeoeeeeeeeeeoeeeeeeeeeeeeeee e, 1
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ELECTRICAL COMPONENT BOX
CARRYALL I AND 11

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[UTBZ76-07 | BOX, ELECTRICAL COMPONENT, COMPLETE, CARRYALL |
(INCLUDES ITEMS 1 - 31 AND 1015735 - SEE PAGE 5-2) .......ooovvoveeeeeeeeeeeeeeeeeae 1
[UTBZ76-04 | BOX, ELECTRICAL COMPONENT, COMPLETE, CARRYALL ||
(INCLUDES ITEMS 1 - 31 AND 1016299 - SEE PAGE 5-2) ......cooovooveoeeeeeeeeeeeeeeenn 1
1 | [oIssg COVER, ELECTRICAL COMPONENT BOX ........oovmveeeeeeeeeeeeoseeeeeseeeeeeeseeeeneenens. 1
2 | [UT358Y RING, RETAINING ....oovoveoceeeeeeeeeeeeeeeeeeee e 1
3 | muIs3d™ CAM, ELECTRICAL BOX ....ooooeeeeieeeeeeeeeeee e 1
4 | mUTaTEg BUSHING, BRONZE .......oooeieioeeoeeeeeeeeeeeeeeeeee e 2
5 | [UTAUBY WASHER, FLAT ..o 1
6 | 1015345 ASSEMBLY, BELL CRANK SHAFT ..o 1
7 | moogsa STUD, BALL, 1/4 = 28 ...o.oooeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
8 | 0008717 NUT, NYLON LOCK , 1/4 = 28 ..o 1
9 | 0008057 NUT, UNC HEX, #4 = 40 .o..oooioooeeeoeeoeeeeeeeeeeeeeeeeeeeeeeeee e 4
10 | 0008058 WASHER, LOCK, #4 ©....oooooeeoeeoeeoeeeeeee oo, 2
11 | [UTEsm SWITCH, LIMIT <o 1
12 | [UTZBUd SWITCH, LIMIT <.t 1
13 | 1012431 WASHER, FLAT, #4 ....oooooeooeeeeee oo 2
14 | 1015767 WIRE ASSEMBLY, #18 ORANGE, CARRYALL l........oovivooieoeeeeoeeeeeeeeeeeeeee 1
14 | 1016401 WIRE ASSEMBLY, #16 ORANGE, CARRYALL Il......o.ovoioeeeeeeeeeeeeeeeeeeeeeeeeee. 1
15 | 1015766 WIRE ASSEMBLY, #18 BLACK, CARRYALL | ......oooooieeieeeeeeeeeeeeeeeeeeeeeeee. 1
15 | 1016402 WIRE ASSEMBLY, #16 BLACK, CARRYALL Il .......vviveeeceeeeeeeeeeeeee e 1
16 | [UTSB78 SCREW, HEX HEAD MACHINE, #4 - 40 X 15/8 .oooovoovooeeoeeeeeeeeeeeeeeeeeeeeee 2
17 | 0001242 NUT, HEX, 5/16 = 18....oooeoeeoeeeeeeoeeeeeeeeeeeeeeeeeeeee e 2
18 | 0007893 NUT, HEX, #10 = B2...ooeieoeeeoeeeeeeeeeeeeeeeeeeee e 2
19 | [UT3E0Y SOLENOID, 12 VOLT .o 1
20 | [UTEY SCREW, HILO, #12 - 16 X 5/8..c.vuveieeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
21 | [OI537 BOX, ELECTRICAL COMPONENT ........oiiiomimieoeeeeeeeeee oo 1
22 | [MUIZZYg FUSE, 10 AMP ..o 1
23 | [OIE737 WIRE ASSEMBLY, #10 RED ......ovoveeeeeeeeeeeeeeeeee e 1
24 | [UIE7AY BLOCK, FUSE ..o 1
25 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .......oooeeoeeeoeeeeeeeeeeeeeeeeeeeeee e 2
26 | [MOT5777 ASSEMBLY, VOLTAGE REGULATOR .........ovuveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee s 1
27 | 1015343 STRAP, GROUND ... 1
28 | [UTHAUY SCREW, ROUND HEAD SQUARE NECK, 5/16 - 18 X2 .o..oooovuoeoeeeeeeeeeeeeeee. 1
29 | [MUT59TY NUT, HEX JAM, 1/4 = 20 ...oooooieoeooeeeeeeeeeeeeeeeeeee e 1
30 | 0001703 SCREW, HEX HEAD CAP, 1/4 =20 X 1 1/2 co..ooiooeeoeeeeeeeeeeeeeeeeeeeeeeee e 1
31 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X T...ovoiooieeeeeeeeeeeeeeee e 1
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WIRING
CARRYALL Il PLUS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1016895 WIRE HARNESS ASSEMBLY, CARRYALL Il PLUS (INCLUDES ITEMS 1 - 12) .............. 1

1 | 1016404 WIRE ASSEMBLY, #16 RED/WHITE .....ooovuooeoreeoeeeeeeeeceeeeeeeeeeeeeeeee e 1
2 | [oraTTy WIRE ASSEMBLY, #6 RED ......coooviveoeeeeeeeeeeeeeeeeeeeeeee e, 1
3 | [oTE7EY WIRE ASSEMBLY, #6 WHITE .....ooiimoioeooeeeeeeoeeeeeeeeeeeeeee e 1
4 | 1017007 WIRE ASSEMBLY, #18 YELLOW/#18 GREEN ........o.ovoovereoeeeeeeeeeeeeeeeeeseeeeeenen. 1
5 | 1018282-02 WIRE ASSEMBLY, #16 RED/ORANGE ........co.coveveoveoeeeeeeeeeeeeeeeeeeeeeeee e 1
6 | 1015738 WIRE ASSEMBLY, #16 YELLOW .....ooovoeeeeeeeeeeeeeeeeeeeee e 1
7 | 1016294 WIRE ASSEMBLY, #16 YELLOW ....oo.oooeoeeceeeeeeeeeeeeeee e 1
8 | 1017009 WIRE ASSEMBLY, #18 RED ....oovvoieieeeeoeeeeeeeeeeeeeeeeeeeee e 1
9 | 1017008 WIRE ASSEMBLY, #18 BROWN ........cooivieeceeeeeeeeeeeesee s 1
10 | 1017011 WIRE ASSEMBLY, #18 BLACK/WHITE .....ooovoioeoeeeeoeeoeeeeeeeeeeeeeeeeeeeeeee. 1
11 | 1017309 WIRE ASSEMBLY, #18 ORANGE/WHITE ......o.oivmiomieoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 1
12 | [UTE3BY WIRE ASSEMBLY, #6 BLACK .......oo.iveveeeoeeeeeeeeeeeeeeeeeeee e 1
13 | [oTZ383 WIRE ASSEMBLY, #6 BLACK ......voovoiveoeeeeeeeeeeeeeeeeeeeeee e, 1
14 | 1012396 WIRE ASSEMBLY, #18 BLACK ......oooovoiveeeieeeeeeeeeeeeeeeeeee e, 1
15 | 1017006 WIRE ASSEMBLY, #18 ORANGE ........ovuveieoeeeeeeeeeeeeeeeeeeeee oo, 1
16 | 1013469 WIRE ASSEMBLY, #18 BLACK ........ooeocveeeceeeeeeeeeeeeeeeee e 1
17 | 1013463 WIRE ASSEMBLY, #18 BLUE .......veovoieeeeeeeeeeeeeeeeeese oo, 1
18 | [UTEU3Y WIRE ASSEMBLY, #18 ORANGE ........oouveieoeeoeeeeeeeeeeeeeeeee oo, 1
19 | 1015921 WIRE ASSEMBLY, #18 BLACK ........oooeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
20 | 1016857 WIRE ASSEMBLY, #18 BLACK ......eooveveeeeieeeeeceeeeeese s, 1
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ELECTRICAL COMPONENT BOX
CARRYALL Il PLUS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[UTBZ77=07 | BOX, ELECTRICAL COMPONENT, COMPLETE, CARRYALL Il PLUS

(INCLUDES ITEMS 1 - 39 AND 1016895 - SEE PAGE 5-6) .........ooooveeeereeeeresreceseen. 1

1 | [oTs3g COVER, ELECTRICAL COMPONENT BOX ......oovvieeiveeeeeeeeeeeeeeeeeeeeeseeeeeeenen. 1
2 | U358y RING, RETAINING ....coovoveceoeeeeeeeeee oo 1
3 | muIs3d CAM, ELECTRICAL BOX ....oovoeeoeeoeeeeeeeeeeeeeeeeeeeeee e 1
4 | [UTETZg BUSHING, BRONZE .......vooieoceieeceeee e 2
5 | [UTAUBY WASHER, FLAT ..o, 1
6 | 1015345 ASSEMBLY, BELL CRANK SHAFT ..o 1
7 | moTousg STUD, BALL, 1/4 = 28 .....oooeeeeeoeeeeeeeeeeeeeeeeee e 1
8 | 0008717 NUT, NYLON LOCK , 1/4 = 28 ..o 1
9 | 0008450 SCREW, HEX HEAD MACHINE, 10 - 24 X 1/2 ....ooooooooeoeeeeeeeeeeeeeeeeeeeee e 1
10 | 0000183 WASHER, FLAT, #10 ...oooovoeoeeeeeeeeeeeeeee e eee e 1
11 | [orza BRACKET, RELAY MOUNTING .....c.ovooeomveeeeeeeeeeeeeeeeeeee e 1
12 | 0001016 WASHER, LOCK, #10 ....oeoooeeeoeeoeeeeeeee oo 1
13 | 0001017 NUT, HEX, 10 = 24 1oooooooeooeeeeeeeeeeeee e 1
14 | 0001242 NUT, HEX, 5/16 = 18 oooooeoceoeeeeeeeeeeeee oo 2
15 | 0007893 NUT, HEX, #10 = B2 1.oooeoceoeeeeeeeeeeeeee e 2
16 | 1017006 WIRE ASSEMBLY, #18 ORANGE ........ooovmeeeeeoeeeeeeeeeeeeee oo 1
17 | 1017010 WIRE ASSEMBLY, #18 WHITE .......oooooeeoeeeeeeeeeeeeeeeoeeeeee e 1
18 | 1014948 ASSEMBLY, DIODE .......ooovoeeeeoeeeeeeeeeeeeeeeeeeeee e 1
19 | [UT3E0Y SOLENOID ..o 1
20 | [UTESY SCREW, HILO, #12 - 16 X 5/8...vuveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
21 | [UTEIY BOX, ELECTRICAL COMPONENT .........omiiomiimieeeeeeeeeeeeee oo 1
22 | MUIZZYg FUSE, 10 AMP ..o 1
23 | [UT5737 WIRE ASSEMBLY, #10 RED .....oooveeeoeeeeeceeeeeeeeeeeeee e 1
24 | [UIE7AY BLOCK, FUSE ..o 1
25 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ......ooooeoeeeeeeeeeeeeeeeeeeeeeeee e 2
26 | [MUI7Z39 REGULATOR, VOLTAGE .......oovoiveeeceeeeeeeeeeeeeeeee e 1
27 | 1015343 STRAP, GROUND ......ooeimieeoeeeeeee e 1
28 | [UTEZUY BOLT, CARRIAGE, 5/16 - 18 X2 ...oooovoooeeeeeeeeeeeeeeeeeeeeeee e 1
29 | [MUT5ITY NUT, HEX JAM, 1/4 = 20 ..o 1
30 | 0001703 SCREW, HEX HEAD CAP, 1/4 =20 X 1 1/2 co..ooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen 1
31 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X T....ovoioooeeeeeeeeeeeeeeee e 1
32 | [MUTEBYH SCREW, HEX HEAD MACHINE, #4 - 40 X 1 1/8 o..ovooooooeeeeeeeeeeeeeeeeeee 2
33 | 1012431 WASHER, FLAT, #4 ....o.oooooeeoeeeeeeeeeeeeeeeee e 2
34 | 0008057 NUT, HEX, #4 = 40 ..o 4
35 | 0008058 WASHER, LOCK, #4 ....o.ooeoeoeeeeoeeeeeoee oo 2
36 | [UTE807 SWITCH, LIMIT ..o 1
37 | 1017005 WIRE ASSEMBLY, #18 BLACK ......ovmveeeeeeeeeeeeeeeeeeeeeeeee e 1
38 | [MOI7Z3Y RELAY oo 1
39 | mmTETy WIRE ASSEMBLY, #6 RED .....oooveoeeeeoeeeeeeeeeeeeeeeeeee oo 1
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FORWARD AND REVERSE SHIFTER ASSEMBLY
ALL CARRYALL VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1016947 ASSEMBLY, F & R SHIFTER (INCLUDES ITEMS 1= 17) c.oovoiveeceeeeeeeeeeeeeeeeeeeeeeen. 1

1 | [OzZs9A SCREW, MACHINE, #4 - 40 X 11/2 oooooeoeoeeeeeeeeeeeeeeeeeee e 2
2 | 0008057 NUT, HEX HEAD, #4 = 40 ....ooooooooeeoeeoeeeeeeeeeeeeeeeeee e 4
3 | 1012431 WASHER, FLAT, #4 ......oooooooeeoeeeeeeeeeeeeee e, 2
4 | puTZBUd SWITCH, LIMIT oo 1
5 | [UTZB07 SWITCH, LIMIT ..o 1
6 | 0008058 WASHER, LOCK, #4 ......oooooeoeeeoeeeeeeeoe oo 2
7 | moTssE PIN, ROLL, /8 .o 1
8 | [UTATZg BUSHING, BRONZE .......coovmeeiieeeereeseeeeeeeeeeeeeeee e 2
9 | Az WASHER, NYLON FLAT, #4 ....oooooooieeeeoeeeeeeeeeeeeeee e 2
10 | [UTE3A3 BASE, F & R SHIFTER ....oooiooeieeoeeeeeeeeeeeeeeeeeeeee e 1
11 | 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 12) .o..oooiieeeceeeeeeeeeeen. 1
12 | [UTZUBY WASHER, FLAT ..o 1
13 | [UI359g SPRING, F & R CAM ..o 1
14 | [UT358Y RING, RETAINING ....oooooeoieeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
15 | 0008717 NUT, NYLON LOCK, 1/4 = 28 ......ovoroeeeoeeeeeeeeeeeeeeeeeeeeee e 2
16 | 1013587 WELDMENT, F & R BELL CRANK ......ooomiieieceeeeeeeeeeeeeee e 1
17 | oogsa STUD, BALL, 1/4 =28 X 1/4 ..ooioooeoeeeeeoeeeeeeeeeeeeeeeeeee e 2
18 | [UT3UBY CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) .....c.ovoveeeeeeeeeeeeeeeeeeen. 1
19 | [oTZ333 JOINT, BALL oo 2
20 | 0007893 NUT, HEX, #10 = 32,0 iooieooeoeeeeeeeeeeeeeeeeee oo 2
21 | [UI3TYY SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8-32X5/8 ........cccevvevrrnnnn. 1
22 | [MUTZEER HANDLE, F & R SWITCH .....oooivoieeceeeeeeeeeeeeeeeeee e 1
23 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 =20 X 3/4 ....ooooovoeeeeeeeeeeeeeeeeeeeeee e 4
24 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ......ovoooeeeoeeeeeeoeeeeeeeeeeeeeeeeee e 4
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STARTER / GENERATOR ASSEMBLY

ALL CARRYALL VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[uTZ3Tq STARTER - GENERATOR (INCLUDES ITEMS 1 = 26) ......veveoeeeeeeeeeeeeeeeeeeeeeeeeeen. 1
1 | [OI3004 ASSEMBLY, ARMATURE (INCLUDES ITEMS 2, 3, 4, 5 AND ARMATURE).................. 1
2 | 1013000 SPACER ... 1
3 | [oI300Y SHAFT, BALL BEARING OUTPUT ....ooovoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
4 | U300 RETAINER, BEARING ........ovotooeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeee s 1
5 | [UT3003 COMMUTATOR, BALL BEARING .......ooeocvoeeceeeeeceeeeeeeeeeeeeeeeeeeee e 1
6 | [UI300Y SCREW, POLE PIECE .....oooeeeieeoeeeeeeeeeeeeeeeeeeeeeeee e 4
7 | moIsumm ASSEMBLY, FIELD COIL ..o 1
8 | [UT300] PACKAGE, TERMINAL HARDWARE (F1 AND F2) .....oooouoiiioeeeeeeeeeeeeeeeeeeees 2
9 | [UT3U PACKAGE, TERMINAL HARDWARE (DF) ........ovorvoveeeoeieeeeeieseeeee e 1
10 | 1013018 KIT , PULLEY NUT AND SCREW (INCLUDES ITEMS 11 - 15) ...oooovoiiieieeeeee. 1
11 N/A HEX NUT, MA4 X 2 oo 1
12 N/A WASHER, LOCK, M14 ..o 1
13 N/A SCREW, CROSS - RECESSED, M5 x .8 x 18MM (WITH LOCK WASHER AND
FLAT WASHER) ..o 3
14 N/A SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ............ 2
15 N/A SCREW, CROSS - RECESSED, M4 x .7 x 10MM (WITH LOCK WASHER .............. 4
16 | [OTZ999 BELL, OUTPUT SHAFT END ..o 1
17 | [oT3003 KEY oo 1
18 | 1013013 LEAD, CROSSOVER ......oomieeeieeeeeeeeeeeeeeeeeeeee e 2
19 | [oT30T HOLDER, BRUSH ....oooeeeiiieceeeeeeeeeee e 1
20 | 1014699 PACKAGE, BRUSH (INCLUDES 4 BRUSHES) ..........ooviveeeeeeeeeeeeeeeeeeeeeeeeeeeenne 1
21 | 1013016 SPRING, BRUSH ... 4
22 | 1012990 PACKAGE, TERMINAL HARDWARE (A1 AND A2) ... 2
23 | 1012992 BOLT, CLAMP, M6 X 1 X T80MM ......oooveoeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeee e 2
24 | [UTZE93 BELL, COMMUTATOR END ... 1
25 | [UTZ99l COVER, BRUSH INSPECTION PORT .......oouomiiieeoeeeeeeeeeeeeeeeeeee e 3
26 | [UI7653 COVER, BRUSH INSPECTION PORT, WITH DRAIN .......cooovovereereeeeneseeeeeeeeeeeennen. 1



.?sku=1012316
.?sku=1013004
.?sku=1013001
.?sku=1013002
.?sku=1013005
.?sku=1013009
.?sku=1013010
.?sku=1013007
.?sku=1013017
.?sku=1012999
.?sku=1013003
.?sku=1013011
.?sku=1012993
.?sku=1012991
.?sku=1017653




STARTER / GENERATOR MOUNTING
ALL CARRYALL VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OIZ31g STARTER / GENERATOR ........ooovoeeeeeeeeeeeeeeeeeeeeeeee e 1
2 | [UTEZZ0-07 | BRACKET, MOUNTING, CARRYALL I AND Il ....oooivieeceieeeeeeeeeeeeeeeeeeee e 1
2 | [UTEZZU=0Z | BRACKET, MOUNTING, CARRYALL Il PLUS ....oooiioioeoeeeeeeeoeeeeeeeeeeeeeeeee e 1
3 | 1014290 BELT oo 1
4 | [UTaZBy PULLEY ..o 1
5 | [UTEBE3 BRACKET, ADJUSTING ....ovooveceeeeeeeeeeeeeeeeee e 1
6 | 0000705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/4 oo.ooooooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeen 2
7 | 0000357 WASHER, LOCK, /8 -.....oeeoeeooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2
8 | 0000706 NUT, HEX, B/8 = 16 w.evoveeeeeeeeeeeoeeeeeeeeeeeee e 2
9 | [oTE33 SCREW, HEX HEAD CAP, M8 X 1.25 X 25MM .........co.vveiveeereeeeeeseereeeeseeeeeeseeneeenen. 2
10 | 0007174 WASHER, LOCK, 5/16 ....e.vvoeeeeveieeeeeeeeeeeeeeeeeeeeeeee e, 3
11 | [UTB073 SCREW, TORX HEAD, M8 X 1.25 X 18MM .......ooivorereeeeeeeeeeeeeseeeeeeeeeeeeee e 1
12 | [UTEY33 BOLT, CARRIAGE, 5/16 - 18 X 1 ...ouveoeeeeeeeceeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | 0001242 NUT, HEX, 5/16 = 18 1..oooeoeoeeeeeeeeeeeeeeeeee e 1
14 | [oTZsEy WIRE ASSEMBLY, #6 BLACK ........oooiveooeeeoeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeee e 1
15 | [OT5929 WIRE, GROUND, CARRYALL I AND Il ... 1
15 | [UTE38Y WIRE, GROUND, CARRYALL 1l PLUS ......oovvoivoeeceeeeeeseeeeeee e 1
16 | 0007473 NUT, NYLON LOCK, 5/16 = 18......veveeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeee e 1
17 | 0001241 WASHER, FLAT, 5/16 .....ooeeooeeoeeeeoeeeeeeeeeeeeeeeeee e, 1
18 | 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 .....oooooeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
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BATTERY MOUNTING
ALL CARRYALL VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OiZ3zg BATTERY, 12 VOLT ..oooeeeoeeeeeeeeeeeee e 1
2 | [UIEsA SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8 - 16 X 1/2....c..vveveeveeeeereeeeeea. 2
3 | mEEA SPACER, BATTERY TERMINAL BOLT ......oooiimoeieeeeeeeeeeeeeeee oo 2
4 | [UT3BEl HOLD DOWN, BATTERY .....oooioiioeoeeeeeeeeeeeeeeeee e 1
5 | 1011964 WASHER, FLAT, STAINLESS STEEL, 1/4.....oiomiveeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenen. 2
6 | 1015068 NUT, NYLON LOCK, STAINLESS STEEL, 1/4 - 20.......c.oveoiveeeeeeesreeeeseeeeeeeseereeseeeene 2
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REVERSE BUZZER
ALL CARRYALL VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
[UT6859 KIT, REVERSE BUZZER (INCLUDES ITEMS 1, 2 AND 8) ....oovovieeceeeeceeeeeee e 1
1 | [OTBBEY BUZZER, REVERSE (9-48 VOLT) .....ovvoovooeeeeeeeeeeeeeee e 1
2 | [oUTEBAY SCREW, PAN HEAD HILO, #4 = 24 X 5/16 .....oo.ovooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 2
3 | 1016857 WIRE ASSEMBLY, #18 BLACK ......oooviveeeeeeeeeeeeeeeeeeeeeeee e 1
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ENGINE
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FE 290 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[oTs731 FE 290 OHV GASOLINE ENGINE - COMPLETE ......ovvivioeeeeeeeeeeeeeeeeeeeeeeeeeeeeeed 1

1 | [OTB507 SCREW, 2-ENDED, M6 X 1 X 29MM .......ooovmreireeeeeeeeeeeseeeeeeeeeeeeeeee e 1
2 | [uTEsTg WASHER, FLAT, BMM ..o 1
3 | [UTEsZ3 SHROUD, CYLINDER HEAD ........oooivoeeoeeeeeeeeeeeeeeeeeeee e 1
4 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM .....oouomiioeeeeeeeeeeeeeeeee e 17
5 | [UTE533 HOUSING, FAN ....oocooeeceeeee e 1
6 | 1016531 DIPSTICK, FE 290 ...oooeooeieoeeeoeeoeeeeeeeeeeeee oo 1
7 | oz SCREW, 2-ENDED, M6 X 1 X 46MM ........oooomvmeeeoeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeeen 1
8 | 1016526 SHROUD, LOWER .....oeoeoeeeeeeeeee e 1
9 | puTEEZg SHROUD, UPPER .....ooeoivoieeeeeeeeeeee e 1
10 | [UTE2a3 BRACKET ... 1
11 | 1016547 NUT, MB X 1 oo 1
12 | [UTE539 O-RING ..o 1
13 | [UTBE534 TUBE, OIL FILLER, FE 290 .....ovoveooeoeooeeoeeeeeeeeeeeeeeeeee oo 1
14 | [UTEYBY SCREW, PAN HEAD, M6 X 1 X 14MM ........oomivioeieeeeeeeeeeeeeeeeeeeeeeeee e 4
15 | [UT564Y SHROUD, FAN.......ooimiimeoeeeieeee e eeeeeee e 1
16 | [UTE333 WIRE ASSEMBLY, GROUND ......oooveieeeieeeeceeeeeeeeeeeeee e 1
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FE 290 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OTea9g FLYWHEEL ©.oooeeoeeoeeeeeeeee oo 1
2 | [UTE54g WASHER, FLAT, 16MM ........oocioieeeeeeeeeeeeeeeeeeeeeeeeee e 1
3 | [uTeEDy NUT, HEX, MT6 X 2 coooooieooeeoeeeeeeeeeeeeeeeeeeeeee e 1
4 | [UTES53 KEY oo 1
5 | [0TB45H BOLT, FLANGED, M5 X .8 X 25MM .......oouvevereeeeeeeeeeeeeeeseeeeeeseeeeeeeeseeseeeeeee e 2
6 | [UT5Z33 COIL, IGNITION ..o 1
7 | muTesd GROMMET ..o 1
8 | [uTESEd TUBE, 7MM X 7OMM .....oooooooieoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
9 | muTEEd ASSEMBLY, PLUG CAP ......oooieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
10 | 1016111 SPARK PLUG = OHV ... 1
11 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM .....ooooomioeioeoeeoeeeeeeeeeeeeeeeeeeeeeee e 2
12 | [oTZeEl CLAMP ...t 1
13 | [UTE5d MOUNT, RPM LIMITER ......ouoeireoeemeeeeeceeeeeeeeeeeeeseese e 1
14 | 1016586 DAMPER, RPM LIMITER ......ooioieoieeeeeeeeeeoeeeeeeeeeee e 1
15 | 1016445 BRACKET, RPM LIMITER .....oooivooeieeeeoeeeeeeeeeeeeeeeeeeee e 1
16 | [UTE5T LIMITER, RPM = OHV ..o 1
17 | [UT8Z: SCREW, CROSS PAN HEAD, M5 X .8 X 8MM .........ooorvmeereeeeeeeeeeeeeeeseseeeneeeeeeeeeen. 1
18 | [UTEZT IGNITER = OHV ..o 1
19 | [UTEEA3 SCREW, CROSS PAN HEAD SELF TAP, M5 X .8 X 12MM.........cooovmovrieeeeeireereeenn. 1
20 | [MOTE5ET CLAMP ...t 1
21 | [OTE58Y CLAMP ... 1
22 | [UTEEUY WIRE, LEAD ..o 1
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FE 290 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OTeEER ASSEMBLY, OIL FILTER, OHV ..o 1
2 | [UTE50l BRACKET, OIL FILTER ..ooooeeeoieeeeceeeeeceeee e 1
3 | [uTEEs BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ........o.ovmivmieoeeoeeeeoeeseseeeeeeeeeen. 2
4 | muTES™ O-RING, OIL FILTER MOUNT ..o 1
5 | 1016576 PLUG, DRAIN, FE 290 .......oouoeeeeoeeeeoeeeeeeeseeeeeeseeeeeeees e eseeees s 2
6 | [UTE333 GASKET, DRAIN PLUG .....coooveicieeeeeeeeeeecee e 2
7 | [UTBE9g SCREW, CROSS PAN HEAD, M6 X 1 X 12MM .....co.oovivoeeieeeeeeeeeeeeeeeeeeeeen 6
8 | [uTEZEa COVER, PUMP ..o 1
9 | [puTEZ3y GASKET, OIL PUMP ... 1
10 | [UTE23 PLATE, OIL PUMP .....ooooeoceoeeeeeeeeeeeee e 1
11 | [UTE28Z03 PUMP, OIL, AND ROTOR .......ooimmioeimeieeeeeeeeeeeoeee oo 1
12 | 1016429 SEAT, VALVE ..o 1
13 | [UTE537 BALL, STEEL, PRESSURE RELIEF ........o.ovuoeeveoeeceeeeeeeeseeeeeeeeeeeeeeeee e 1
14 | [UTBE5E] SPRING ..ot 1
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FE 290 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [oTeaag CASE, ROCKER .....oooeoeeeeeeeeeee e 1
2 | [UTEZ3g GASKET, ROCKER CASE..........coovmeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
3 | [UTE583 BOLT, FLANGED, M6 X 1 X 85MM .........oomivooeeeeeeeeeeeeeeeeeeoeeeeeee e 2
4 | [UTES5Y O-RING ..o 2
5 | [UTE543 NUT, HEX, M5 X .8 ..eeoeeoceeeeeeoeeeeee e 2
6 | 1016542 SCREW, STUD, M5 X .8 ....oooeoeeoeeeeeeeseeeeeeeeeeee e 2
7 | 1016451 ARM , ROCKER .....coooieoeeeeeoeee oo 2
8 | [UTEa5U COLLET .o 4
9 | muTE3ay RETAINER, VALVE SPRING .......vuoeeeeeeeeeeeeeeeeeeeeeeees e 2
10 | 1016523 SPRING, ENGINE VALVE ......ovoveeeomeeeeeceeeeeeeeeeee e 2
11 | [oTBE3y ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) .........ccocovo....... 1
12 | [UTE58Y RING, SNAP ...t 2
13 | [UTE5TY GUIDE, VALVE ..o 2
14 | [oTeag SEAT, SPRING ..o 2
15 | [UTGE56Y SEAL, VALVE ..o 2
16 | [UTE22d VALVE, EXHAUST ..o 1
17 | [UT8233 VALVE, INTAKE ....oooooieeeeeeeeeeeee e 1
18 | [UTESA3 SCREW, CROSS PAN HEAD SELF TAPPING, M5 X .8 X 12MM ...........coocovviviernnn.. 1
19 | UTEzA PLATE ..ot 1
20 | [mUTEZBl VALVE, REED.......oooeceeeeeeeeeeeeeeeeeee e 1
21 | [OTE563 PIN oot 2
22 | [UTEZBY BOLT, STUD, M8 X 1.25 X 29MM..........ovmoeoieeoeeeeeeeeeeeeeeeeeeeeeeeeee e 2
23 | [UTEAEY SHAFT, ROCKER  .....ooooeoieoeeeeeeeeeoe e 1
24 | 1016471 ROD, PUSH ..o 2
25 | [UTE5aY WASHER, FLAT, M2 ..o 1
26 | [UTEETY CIRCLIP, TYPE-E ..o 1
27 | [MUTEZEY BOLT, FLANGED, M8 X 1.25 X 45MM ...........vmevoreeeeeeeeeeeseeeeeeeeeeeeeee e 6
28 | [MUTE23Y GASKET, HEAD .......oooovoeeeeeeeeeee e 1
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FE 290 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [UTEE33 CONNECTOR, OIL SENDING UNIT ..o 1
2 | [UTE53g O-RING ..o 1
3 | [uUTeEEUY CLAMP ..o 1
4 | mUTEEA4 SCREW, CROSS PAN HEAD SELF TAPPING, M5 X .8 X 12MM .........ccc.covverrernenn. 1
5 | [UTE564 PIN oo 2
6 | 1016565 BEARING, BALL ..ooovooeoeeeeeeeeeee e 1
7 | [OTE585] SEAL, CRANKSHAFT ... 1
8 | [UTE5Eq SCREW, 2- ENDED, M8 X 1.25 X BIMM ........ooorvovereeeeeeeeeeeeeeeeeeeeee e 2
9 | puTE3sd BOLT, FLANGED, M8 X 1.25 X 45MM ...........vmeveeeeeeeeeeeeeeeeeeeeeeee s 6
10 | [UTESZg COVER, CRANKCASE .......vuoeieoeeeeeeeie oo 1
11 | (U768 GASKET, CRANKCASE COVER  .....ooooooooeeoeeeeeeeeeeeeeeeoeeeeeeeee e 1
12 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM .....ooomoioeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
13 | [UTE5T BRACKET, OIL LEVEL SWITCH ...ooovoveceoeeeeeeeee e 1
14 | 1016494 SENSOR, OIL LEVEL ..o 1
15 | [UT6299 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM .....c..ovmmverrerreeneeseeseeseeeeeeeeeeeeon. 3
16 | [UT6253 BOLT, FLANGED, M5 X .8 X 8MM .........ommioeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeee oo 2
17 | [oT833 PLATE, OIL FILTER SCREEN  .......ouiiioeeeceeeeeeeeeeeeeee e 1
18 | [OTE5Z] SCREEN, OIL FILTER ...vooeoeeeeoeeeeeeeeeeeeeeeeeeeeeee e 1
19 | 1016528 CAMSHAFT ..o 1
20 | 1016453 TAPPET ... 2
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FE 290 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | [oTE56q SEAL, OIL oo

2 | [UTEEd CRANKCASE, COMPLETE, FE 290 .....oooveoeceoeeeeeeeeeeeeeee e

3 | [uTes5q RING, SNAP ...

4 | 1016460 PIN, PISTON ..ot

5 | [UT5359-07 PISTON, STANDARD .......o.ovmrmeteieeeeeeeeeeeseeeeesee e eeeee e ee e

5 | 1016459-02 PISTON, .25MM OVERSIZED ......ooveoevoveeeoeeeeeeesee e

5 | [UT5359-03 PISTON, .50MM OVERSIZED .......vuoveeeeeeeeeeeeeeeeeeeeeeeee e

6 | [UTB3ET=U1 RING SET, PISTON, STANDARD ......co.omomiimeeeeeeeeeeeoeeeeeeeeeeeeeeee e

6 | 1016461-02 RING SET, PISTON, .25MM OVERSIZED ......c..ovoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeee e

6 | [UT636T-03 RING SET, PISTON, .50MM OVERSIZED .........cooooveeeeereeeeeeeeeeeeeeeeseeeseeeess e

7 | TUTB475=01 | ASSEMBLY, CONNECTING ROD, STANDARD

(INCLUDES 2 EACH OF ITEM 8) .....oeooooeeeeeeeeeeeeeeeeeeeeeeeeeeee e
7 | 1016475-02 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ....oooeoeeeeeeeeeeeeeeeeeee e 1

8 | [UTE50Y BOLT, HEX HEAD, M7 X 1 X 38MM ......oooooooieieeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2

9 | 1016468 CRANKSHAFT, FE 290 (INCLUDES ITEMS 10, 11 AND 12) ....oovoivoiiieeeeeeeeen. 1
10 | [OTE533 GEAR, HELICAL oo 1
11 | U533 GEAR, SPUR ..o 1
12 | [UTEETH ASSEMBLY, CONNECTING ROD (INCLUDES ITEM 13) .....oovoiveeeeeeeeeeeeeeeeene. 2
13 | 1016580 BEARING, PLAIN ....oomiiimeoeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
14 | [UTE553 KEY oottt 1
15 | [OUTBE50-07 SHIM, CRANKSHAFT, 1.18MM THICK ......oooooeooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee A/R
15 | [UTE550-04 SHIM, CRANKSHAFT, 1.18MM THICK .......ooooeieooeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
15 | [UTE550-03 SHIM, CRANKSHAFT, 1.23MM THICK .......oooeoieeeeceeeeeeeeeeeeeeeeeeeeee e A/R
15 | [UTBE50-04 SHIM, CRANKSHAFT, 1.28MM THICK ......ooivooeoeeoeoeeeeeeeoeeeeeeeeeee e A/R
15 | [OUTBE550-03 SHIM, CRANKSHAFT, 1.33MM THICK .......oomoeooeoeeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
15 | [UTBE550-04 SHIM, CRANKSHAFT, 1.38MM THICK .......ouoeiroeeeeeeeeeeeeeeeeeeeeeeeee e A/R
15 | [OUTE550-07 SHIM, CRANKSHAFT, 1.43MM THICK .......ouveoieeoeeceeeeeeeseeeeeeeeeeeeeeee e A/R
15 | [UTBE50-04 SHIM, CRANKSHAFT, 1.48MM THICK .......oooovoovoeeoeeeeeoeoeeeeeeeeeeee e A/R
15 | [OUTBE550-0Y SHIM, CRANKSHAFT, 1.58MM THICK .......ooomoeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen A/R
16 | 1016559 SPACER ..o.ceeeeeee et A/R
17 | [oTE5A BOLT, STUD, M6 X 1 X 22MM ..o 4
18 | 1016547 NUT, FLANGED, MB X 1 oo.ooooioeieeeeeeeeeeeeeeeeeeeeeee e 4
19 | 1016470 SHAFT, GUIDE COUNTER BALANCE ..........oomivooeeeeeeeeeeseeeeeeeeeeeeeeeeeee e 1
20 | [MOTE57 O-RING ..o 1
21 | [OTEEEY WEIGHT, COUNTER BALANCE .......oomveociereceoeeeeeeeeeeees e 1
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FE 350 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1016809-01 | FE 350 OHV GASOLINE ENGINE, COMPLETE ........ovvivireceeeeeeeeeeeeeeeeeeeee e 1

1 | [OTB507 SCREW, 2-ENDED, M6 X 1 X 29MM .......ooovmreireeeeeeeeeeeseeeeeeeeeeeeeeee e 3
2 | [uTEsTg WASHER, FLAT, BMM .........ooovooeeeeeeeeeeeeeeeeee oo 3
3 | [UIzara SHROUD, CYLINDER HEAD ........oooivoeeoeeeeeeeeeeeeeeeeeeee e 1
4 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM .....oouomiioeeeeeeeeeeeeeeeee e 14
5 | [UT7Z8Y HOUSING, FAN ....oocooeeceeeee e 1
6 | [UI7Z78 SHROUD, LOWER CYLINDER.......co.oovoiveeeeeeeeeoeeeeee oo 1
7 | oz BOLT, 2-ENDED HEX, M6 X 1 X 46MM .......ooomoioooeeeeeeeeseeeeeeeeeeeee e 1
8 | 1016547 NUT, MB X 1 oot 3
9 | puTEmg SPACER ..ottt 2
10 | [UTE539 O-RING ..ot 1
11 | [oTzEsY TUBE, OIL FILLER ....oeooceoceoeeeeee oo 1
12 | 1016531 DIPSTICK ..o 1
13 | [UI7a7g SHROUD, UPPER CYLINDER ......o.ooviioeoeeeeoeeeeeeeeoeeeee e 1
14 | [UTEEaY SHROUD, FAN ... 1
15 | [UT5333 WIRE ASSEMBLY, #6 BRAIDED .........oo.oveveeeeeeeeeeeeeeseeeseeseeeeeeeeeeeeeeeeeseeeeeee e 1
16 | [UTEI6Y SCREW, PAN HEAD, M6 X 1 X T4MM .......oooovoieeeeeeeeeeeeeeeeeeeeeeeeeee e 4
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FE 350 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | m7zea FLYWHEEL ©.oooeeoeeoeeeeeeeee oo 1
2 | [OIrEEl FAN, FLYWHEEL .....ovoveoceoeeeeeeeeeeeeeee e 1
3 | [UI7zzg SCREW, FLANGED HEX HEAD, M6 X 1 X TOMM ......oooovmvmieeeieeeeeeeeeeeeeeeen. 3
4 | UIEE] NUT, HEX, 18MM FINE .....oooooiooeeoeeeeoeeeeeeeeeeeeeeeee e 1
5 | [Tz WASHER, FLAT, 18MM ......ooooiiooeeeeeeeeeeeeeeeeeeeeeeeeee e 1
6 | [UT7Z53 PLATE, FLYWHEEL FAN .......ooiooioiieceeeieeeeeeeeeesee e 1
7 | [uTe553 KEY oo 1
8 | [UTBA5H SCREW, FLANGED HEX HEAD, M5 X 0.8 X 25MM .........cooivooeimeeeeeeeeseeeeeeeeeeeeeeen. 2
9 | [uTEE: COIL, IGNITION ..o 1
10 | [UTES7d GROMMET ... 1
11 | [oTe58y TUBE, 7MM I.D. X 10MM O.D. X 7OMM LG. ......ovovooeeeeeeoeeeeeeeeeeeeeeeeee e 1
12 | [UI7Zsd ASSEMBLY, PLUG CAP ......ooooieoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | [oTBBTI=O PLUGS, SPARK .....ooeoceoeeeeceeeseeeee e 1
14 | 1016445 BRACKET, RPM LIMITER .....ooovooeeeeeeeeeeeeeeeeeeeee e 1
15 | [oTeET LIMITER, BPM ..o 1
16 | [UTE57Y MOUNT, RPM LIMITER........ouomiieeoeeeeeeeeeeeeeeeeeeeeeee e 1
17 | [oTZmEl CLAMP ..o 1
18 | 1016456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM ......o.oviomieoeiieeeeeeeeeeeeeeeee 2
19 | 1016586 DAMPER ..o 1
20 | [MOTEATY IGNITER oo 1
21 | [UTEE9Y SCREW, CROSS PAN HEAD, M5 X .08 X 8MM ..........o.oveveerreereemesreseeessseeeneseeeeeenen. 1
22 | [UTES24 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X 12MM ........o.cooovvieeieeeseen. 1
23 | [UTE5EY CLAMP ..o 1
24 | [MUTE5BY CLAMP ..o 1
25 | [UTB50Y WIRE, LEAD ..o 1
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FE 350 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OTeEER OIL FILTER oo 1
2 | [UTE50l BRACKET, OIL FILTER ..ooooeeeiieeeeceeeeeeeeee e 1
3 | [uTEEs BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ........co.ovmiommooeeieeeeeeeseseeeeseeeeen. 2
4 | mOIEm PLUG ..o 2
5 | [UTE57™ O-RING ..o 1
6 | [UTE333 GASKET, DRAIN PLUG .....coooveicieeeeeeeeeeecee e 2
7 | 1016576 PLUG, DRAIN ... 2
8 | [MUT7Zsd SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM .......ovmoomimoeeeeeeeeeeeeeeeeeeeeeen. 6
9 | muIzEsy COVER, PUMP ..o 1
10 | [UT7Z233 GASKET, OIL PUMP ... 1
11 | moTead PLATE, OIL PUMP ..o 1
12 | [UTEZ8Z03 PUMP, OIL, AND ROTOR .......oomiomeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeee e eeeee e 1
13 | [UT7Z5d FILTER oo ee e 1
14 | 1016429 SEAT, VALVE ..o 1
15 | [UTE537 BALL, STEEL, PRESSURE RELIEF ........o.ivmiomireoeeeeeeeeeoeeeeeeeeeeeeeee e 1
16 | [UTE58] SPRING ..ottt 1
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FE 350 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [oTeaag CASE, ROCKER .....oooeoeeeeeeeeeee e 1
2 | [UTEZ3g GASKET, ROCKER CASE..........coovmeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
3 | [UTE583 BOLT, FLANGED HEX HEAD, M6 X 1 X 35MM ........ovivmieeieoeeeeeeeeeeseseeeeeeeeeee 2
4 | [UTES5Y O-RING ..o 2
5 | [UT7Z2g ARM , ROCKER ......oooieiaieoeeeeeeeeeeeeo e 2
6 | [UTE350 COLLET .o 4
7 | muTezag RETAINER, VALVE SPRING .......vooeoeoieeoeeeeeeeoeeeeeeee e 2
8 | mIzd SPRING, ENGINE VALVE .....ooooeeeeeeeeeeeeeeeeeeeeeee e 2
9 | muIrE3g ASSEMBLY, CYLINDER HEAD, FE 350 (INCLUDES ITEMS 10 AND 11) ......coocoe.e..... 1
10 | [UTE5BY RING, SNAP ..ot 2
11 | [UTesTy GUIDE, VALVE ..o 2
12 | [UTea™ SEAT, SPRING «...ooeoeeeeceeeeeeeeeeeeee e 2
13 | [UTE56d SEAL, VALVE ..o 2
14 | [UTe2ag VALVE, EXHAUST ..o 1
15 | [UTs2A3 VALVE, INTAKE ....oooiooeee oo 1
16 | [UTE544 SCREW, CROSS PAN HEAD SELF TAPPING, M5 X .8 X 12MM ........cc.cooovvrrerreennnen. 1
17 | U524 PLATE ..o 1
18 | [UTE2Ed VALVE oo, 1
19 | [UTE553 PIN oot 2
20 | [UTEZ8Y BOLT, STUD, M8 X 1.25 X 29MM...........vvoeveeereeeeeeeeeeeeeeeees e 2
21 | [UTEEEY SHAFT, ROCKER ......oooeovececeeeeeeee e 1
22 | [UI7zea ROD, PUSH ..o 2
23 | [UTE53Y WASHER, FLAT, MT2 .....ooooooeooeeoeeeeeeee e 1
24 | [MOTE5TY CIRCLIP, TYPE-E oo 1
25 | [UT6aEg BOLT, FLANGED HEX HEAD, M8 X 1.25 X 45MM ...........oooivovieeeeeeeeeeseeeseeeee. 6
26 | U7z GASKET, HEAD ........oooioooeee oo 1
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FE 350 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [oTes3g O-RING ...t 1
2 | 1017508 PLUG ..o 1
3 | [UTEE3Y CONNECTOR, OIL SENDING UNIT ... 1
4 | [UTES3g O-RING ..o 1
5 | [UTE50d CLAMP ..o 1
6 | [UTE544 SCREW, CROSS PAN HEAD SELF TAPPING, M5 X .8 X 12MM ........ccc.ovvrrerrecnann. 1
7 | [uTeSHa PIN oot 2
8 | mUIEE BEARING, CRANKSHAFT ....oooioioiieeeeoeeeeeeeeeeeeeeeeeeee e 1
9 | UIEA SEAL, CRANKSHAFT ..ot 1
10 | [UTESE3 SCREW, 2- ENDED FLANGED, M8 X 1.25 X 6IMM ........co.ovuovereerreecereseeresneeeeen. 2
1 | omEma BOLT, FLANGED, M8 X 1.25 X 45MM ............oomomoeoeeeeeeeeeeeeeeeeeeeeeeeee e 6
12 | OIEx COVER, CRANKCASE ..o 1
13 | [oIZmg GASKET, CRANKCASE COVER ......ooovioeceeeoeeeeeeeeeeeeeeeee e 1
14 | [oIs1g BOLT, FLANGED, M6 X 1 X 12MM .......co.oomioooeeeeeeeeeeeeeeeeeeeeeee e 2
15 | [UTB5TY BRACKET, OIL LEVEL SWITCH.......ovooeoeeeeoeeeeeeeeeeeeee e 1
16 | 1016494 SENSOR, OIL LEVEL w..oceooeeeeeeeeeeeeee e 1
17 | [UTEZ9g SCREW, CROSS PAN HEAD, M4 X .7 X 8MM.......c..covrveoeereeeeeeeeeeeeeseseeeeeeeeeeeeen. 3
18 | [UTBa53 BOLT, FLANGED, M5 X .8 X 8MM...........oomiemioeeeeeeeeeeeeeeeeeeoeeeeeeeeeee e 2
19 | [UTEal PLATE, OIL FILTER SCREEN .......ouimoioeoeeoeeeeeoeeeeeeeee e 1
20 | [mOTESZY SCREEN, OIL FILTER ...ovoooeceoeeeeeeceeeeeee e 1
21 | [OUIZETE0Y SHIM, 0.3MM THICK w....ooovooveeeeeeeeeeeeeeeeeee e A/R
21 | [OUIZETB03 SHIM, 0.4MM THICK ..o A/R
21 | [OUIZETB0Y SHIM, 0.5MM THICK ~.....ovoeeeeeeeeeoeeeeeeeeeeeeeeeeeeee e A/R
22 | [MUI7arg CAMSHAFT, FE 350 (INCLUDES ITEM 28) ......cooovereeeeeeeeeeeeeeeeeeeeeee s 1
23 | miEM SPRING ... 1
24 | [UI7EER LIFTER, HYDRAULIC ..o 2
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FE 350 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | [o7sg SEAL, OIL oo

2 | Il CRANKCASE, COMPLETE, FE 350 ......ooocvuveceeeeeeeeeeeeeeseeeeeeeee e

3 | muTEog RING, SNAP ...

4 | 1017450 PIN, PISTON ..ot

5 | [UT722I=07 PISTON, STANDARD .......o.ovmrmeteieeeeeeeeeeeseeeeesee e eeeee e ee e

5 | [UT7ZZ903 PISTON, .50MM OVERSIZED ......oueveveeeeeeeeeeeeeosseeees e enees e

6 | [UIZZ5T0 RING SET, PISTON, STANDARD ........ouomimmieeeeeeeeeeeeeeeeeeeeeeeee e

6 | MUT7Z5T03 RING SET, PISTON, .50MM OVERSIZED .........cooivmiomeoeeeeeeeeeeeeeeeeeeeee e

7 | 1017457-01 ASSEMBLY, CONNECTING ROD, STANDARD

(INCLUDES 2 EACH OF ITEM 8) ...ooooeceoeeeeeeeeeeeeeeee e
7 | TUTZZ5703 | ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED (INCLUDES ITEM 13)
(INCLUDES 2 EACH OF ITEM 8) ....oooeoeoeeeeeeeeeeeeeeeee e 1

8 | MUIETd BOLT, HEX HEAD, M7 X 1 X 38MM ......ooovmooieeeeoeeeeeeeeeeeeeeeeeeeee e 2

9 | [UTEs3 CRANKSHAFT, COMPLETE, FE 350 (INCLUDES ITEMS 10, 11, 12, AND 14) .......... 1
10 | [UTE553 KEY oo 1
11 | [oTe533 GEAR, HELICAL ..o 1
12 | [UTE533 GEAR, SPUR ....oooooeeeeee oo 1
13 | 1017457 ROD oot 2
14 | [UTZZ3307 SHIM, CRANKSHAFT, 1.18MM THICK ........oooooeooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee A/R
14 | [UTZZ3304 SHIM, CRANKSHAFT, 1.25MM THICK ........oovooeooeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
14 | [UT7733=03 SHIM, CRANKSHAFT, 1.32MM THICK ........oooeoereeeeceeeeeeeeeeeeeeeeeeeee e A/R
14 | [UIZZ330% SHIM, CRANKSHAFT, 1.39MM THICK ........oovvoeooeeeeeeeeeeoeeeeeeeeee e A/R
14 | [UTZZ330§ SHIM, CRANKSHAFT, 1.48MM THICK ........oo.ovooeooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee A/R
14 | [UTZZ3309 SHIM, CRANKSHAFT, 1.538MM THICK ........ouoeooeooeereeeeeeeeeeeeeeeeeeeeeee e A/R
14 | [OTZZ33=07 SHIM, CRANKSHAFT, 1.60MM THICK ..........ovvoeveeeceeeeeceseeeeeeeee e A/R
14 | [UTZZ3309 SHIM, CRANKSHAFT, 1.87MM THICK ........oovoeeooeeeeeeeeoeeeeeeeeeeeeee e A/R
14 | [UTZZ3309 SHIM, CRANKSHAFT, 1.74MM THICK ........ooovoomoooeoeeeeeeeeeeeeeeeeeeeeeeeee e A/R
14 | [OTZZ33=1g SHIM, CRANKSHAFT, 1. 11MM THICK .....oo.oeoeoeeoeeeceeeeeeeeeeeeeeeeee e A/R
14 | [oTZzZ33T SHIM, CRANKSHAFT, 1.81MM THICK .........ooovoeveeeceeeeeeseeeeeeeeeeeee e A/R
15 | [oT750g SPACER ... 1
16 | [OUTESAN BOLT, STUD, M6 X 1 X 22MM w.....ooooieoeeeeeeeeeeeeeeeeeeeeeee e 4
17 | 1016547 NUT, FLANGED, M6 X 1 o.o.ooeeiieeeeceoeeeeeeeeeeeeeeeeee e 4
18 | 1016470 SHAFT, GUIDE COUNTER BALANCE ...........ovmiveoeeeeeeeceseeeeeeeeeeeese e 1
19 | moTEEA O-RING ..o 1
20 | [UI7Esl WEIGHT, COUNTER BALANCE (INCLUDES ITEM 21) ..o, 1
21 | 1017510 BEARING ..o 1
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FUEL, INTAKE,
AND GOVERNOR SYSTEMS






FUEL SYSTEM - ALL GASOLINE CARRYALLS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | 1016004 KIT, FUEL TANK, WITH SENDING UNIT (INCLUDES ITEMS 2 - 8) ......ovvvvrreeecenena. 1
2 | [UTETEY CAP, FUEL TANK, NONVENTED (INCLUDES GASKET) .....cooovveverreereresreeeeereeeenn. 1
3 | [UTE53H GASKET, FUEL CAP ..., 1
4 | muIETEg ASSEMBLY, FUEL TANK VENT ...ooioooeoeeeeeeeeeeeeeeeeeeeeee e 1
5 | [UT5T3Y GROMMET, INSULATION ..o 1
6 | [UTET3A LINE, BULK (FUEL TANK VENT) .....ooriiieceeeeeeeeeeeeeeee e A/R
7 | [UTEUSY CLIP, STUD oo 1
8 | 1018244-01 BARB, VENT ..o 1
9 | 1012619 TUBE, FUEL PICK-UP ....eoooiioeoeeeee oo, 1
10 | [oTZ9Zg ASSEMBLY, REAR FUEL STRAP .........omiiiiieeeeeeeeeeeeseeeeesee e, 1
1 | o ASSEMBLY, FRONT FUEL STRAP .......oioiimioieooeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeene. 1
12 | UrEsd PUMP, FUEL IMPULSE, SQUARE BODY ......co.coviomireeeeeeseeeeeeeeseeeeeeeeeeeeeee e 1
13 | U1z PUMP, FUEL IMPULSE, SQUARE BODY REBUILD KIT......o..ovueveoveceeeeceeeeeeeeeneeene 1
14 | 0007847 SCREW, HEX HEAD CAP, 1/4 = 20 X 3/4 .......ovooooeeeeeeeeeeeeeeeeeeeeeeeeee e 3
15 | 0000451 WASHER, LOCK, 1/4 .. .ooooooooeoeeeeeeeeeoeeeeeeeeeeeeee e, 2
16 | 0001028 NUT, HEX, 1/4 =20 w.ooooooooeeeeeeeeeeeeeeee e 2
17 | [FOUTBIBZTY | CLAMP, HOSE (RED) ...ooooooeoieeeeceeeeeeeeeeeeeeeeeeeeeeee e 2
18 | 1013684 FILTER , PRIMARY FUEL (WHITE) ... ..ovooveooeeeeoeeeeeeeeeeeeee oo 1
19 | morzZs LINE, BULK FUEL (YELLOW) ...oeoeeeeeeeeeeeee e A/R
20 | [MUT3BYY LINE, BULK FUEL (BLACK) ...veoreoeeeeeeeeeeeeeee e A/R
21 | [UTZ6aY CLAMP, HOSE ...oocooveeeceo oo 3
22 | 1014522 FILTER, SECONDARY FUEL (BLUE) ......veoeieeooeeeeeeeeeeeeeeeee e 1
23 | [UT3EEY CLAMP, HOSE, B/8 -....oooeeoeeeeeeoeeeeeeeeeeeeee oo, 1
24 | [UIETTH NUT, U-TYPE SPEED, 1/4 = 20 .....ouoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
25 | [UI3T7H SCREW, PHILLIP TRUSS HEAD, 1/4 =20 X 2 1/2 coo.voooooeoeeeeeeeeeeeeeeeeeeeeeee. 1
26 | 0000332 WASHER, FLAT, 1/4 ...oooooooeooeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
27 | 0008233 NUT, NYLON INSERT LOCK, 1/4 = 20 ....ooooiveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
28 | [UTTUEY SCREW, PHILLIP TRUSS HEAD, 1/4 =20 X 2 ...oooveveceeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
29 | 1016666 CLIP, BLACK FUEL ..o, 2
30 | [MOTBTBAT0Z | CLAMP, HOSE (GOLD)......oiioeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
31 | 1015921 WIRE ASSEMBLY, #16 BLACK ......oo.oooeoieeeeeeeeeeeeeeeeeeeseeeeee e, 1
[UT50T4 KIT, FUEL TANK SERVICE

(INCLUDES ITEMS 10, 11, 14, 15, 16, 19, 20, 24, 26, 27 & 28) ........ovvvvereerrereeen. 1
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CARBURETOR ASSEMBLY - FE 290 ENGINES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [oTeary ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2= 11) ...ooovoceeeeeceeeeeeeeeeee. 1
2 | [oTEso ASSEMBLY, IDLE SCREW .......oooivoeeeeeeeeeeeeeeeeeeeee e 1
3 | [UTB50g ASSEMBLY, PILOT AIR SCREW .......oomieeeeeeeeeeeeoeeeeeeee oo, 1
4 | mUTESA JET, PILOT, #45 ..o 1
5 | 1016486 ASSEMBLY, FLOAT ..o 1
6 | [UTE534 NOZZLE, MAIN .....ooovoveeeoeeeeeeeeeeee e 1
7 | MUTBZZEBY | JET, MAIN, 0 - 8000 FT. o.oooooieoeieeeeeeeeeeeeeeeeeeeee e 1
7 | MUTBEZEZ8 | JET, MAIN, 3000 - 5000 FT. ...oooooivoeeieeeeeeeeeeeeeeeeeeeeeee e 1
7 | TUTB2Z578 |  JET, MAIN, 5000 - 8000 FT. .....ooorvoeeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e eeeesees e 1
7 | TOTBZZ57 |  JET, MAIN, 8000 - 10,000 FT. w.oooovoiieoieeeeceoeeeeeeeeeeseeesee e 1
7 | MUTBZZ5=rg | JET, MAIN, 10,000 FT. AND HIGHER ......oooioioeieoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
8 | [UTEZE3A GASKET, CARBURETOR BOWL .......ovoomoceieeeeeeeeeeeeeeee e 1
9 | [UTEZE] ASSEMBLY, CARBURETOR BOWL (INCLUDES ITEM 10).......coooveoreereeeresreeeeanen. 1
10 | [UTEZ9Y ASSEMBLY, SCREW ......oomoiieeieeeeeeeeeeeeeeee e 1
11 | 1016585 ASSEMBLY, BOLT ... 1
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CARBURETOR ASSEMBLY - FE 350 ENGINES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | 1017459 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2= 11) ...ooovoceeeeeceeeeeeeeeeee. 1
2 | [UIrZ5y ASSEMBLY, IDLE SCREW .......oooivoeeeeeeeeeeeeeeeeeeeee e 1
3 | [UTB50g ASSEMBLY, PILOT AIR SCREW .......oomieeeeeeeeeeeeoeeeeeeee oo, 1
4 | [UI7SUd JET, PILOT, #48 oo 1
5 | 1016486 ASSEMBLY, FLOAT ..o 1
6 | [UT7Z8Y NOZZLE, MAIN .....ooovoveeeoeeeeeeeeeeee e 1
7 | TUTBZZEBE | JET, MAIN, 0 -8000 FT. oooooieoeieeeeeeeeeeeeeeeeeeeeeee e 1
7 | MUTBZZEBY | JET, MAIN, 3000 -5000 FT. ...ooomoiveoeieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
7 | TUTBZZ5BY |  JET, MAIN, 5000 -8000 FT. .....oooiveeeieeeeeeeeeeeeeeeeeeeeeseseeeeeeseeeeeseeeeeeees e neenenees 1
7 | TOTBZZ578 |  JET, MAIN, 8000 -10,000 FT. ...ooorvmieoieeieceoeeeeeeeeeeeeeseeeeeees e 1
7 | MUTBZZ5=7g | JET, MAIN, 10,000 FT. AND HIGHER .....oooimiomieieeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
8 | [UTEZE3A GASKET, CARBURETOR BOWL .......ovoomoceieeeeeeeeeeeeeeee e 1
9 | muIrEEl ASSEMBLY, CARBURETOR BOWL (INCLUDES ITEM 10).......coooveoreereeeresreeeeanen. 1
10 | [UTEZ9Y ASSEMBLY, SCREW ......oomoiieeieeeeeeeeeeeeeeee e 1
11 | 1016585 ASSEMBLY, BOLT ... 1
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GOVERNOR GUARD AND INTAKE HOSE
ALL CARRYALL VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [oTsEag GASKET, INSULATOR ......ooimoieeoeeeeeeeeeeeeeeeeee oo 1
2 | [oTEEEl INSULATOR, CARBURETOR ........vmveieoeeeeeeeeeeeeeeeeeeeeseeeeee e 1
3 | [UTEEsy GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET ......coovviveeeeeeneann. 1
4 | [UTEzAa BRACKET, THROTTLE ....ooooooeoeeeeoeeeeeeeeeeeeee oo 1
5 | [UTETod SCREW, PAN/TORX HEAD SELF-TAPPING, #6 - 32 X 1/4 .....ovoioeeeeeeeeeeeereeeenenn. 2
6 | 1016102 GUARD, GOVERNOR ......oomriiieeeoeieeeeeeeeeeeeee e 1
7 | 0000451 WASHER, LOCK, 1/4 ..ooooooooooeeeeeeeeeeeeeeeeeeeeeeeee e 1
8 | I NUT, HEX MB X 1 1o 1
9 | [mUTBBZg SPACER, GOVERNOR GUARD ......co.ovmveieiieeeeeoeeeeeeeeeeeeeeeeeeeeeee e 1
10 | [oTEZA GASKET, THROTTLE BRACKET TO CARBURETOR ........vueveeeceereeceeeeeeeseeeen. 1
11 | U583 SPRING, THROTTLE RETURN ........oomimioeoeeieeeeeoeeeeeeeeeeeeeee e 1
12 | [UTEA7H ASSEMBLY, CARBURETOR, FE 290 ENGINES .........co.iviveireeeeoeeeeeeeeeeeseeeeeeeeeeeen. 1
12 | 1017459 ASSEMBLY, CARBURETOR, FE 850 ENGINES .........cooivivereeeeeeeeeeeeeeeeeeeeeeneeeeenen. 1
13 | [UT3729 CLAMP, HOSE .....ccoovoeeceoe oo 1
14 | 1015877-01 | TUBE, AIRVENT ...oooiiiomioeoeeoeeoeeeeeoeeeeeeeeeeee e 1
15 | [UTE53 TUBE, CRANKCASE VENT ......omimooeoeeeeeeeeeeeeeeeeeeeeee e, 1
16 | [UTE234 GASKET, CARBURETOR TO INTAKE MANIFOLD ......co.oveveeeeeeceeeeeeeeeeeeeseee e 1
17 | 1016480 PIPE, INTAKE .....ooooeoeeoeeeeeoeeee oo 1
18 | [UTBEAYg SCREW, 2-ENDED STUD, M6 X 1 X 92MM ......oomiomoeiieeoeeeeeeeeeeeeeeeeeee e 2
19 | 1016547 NUT, FLANGED, M6 X 1 oooooooeeeoeeeeeeeeeeeeeeeeee oo 2
20 | [OTEURY CLIP, STUD oo 1
21 | [UIZBag CLAMP, HOSE ..o, 2

7-8


.?sku=1016440
.?sku=1016481
.?sku=1016439
.?sku=1016444
.?sku=1016103
.?sku=1011114
.?sku=1016848
.?sku=1016441
.?sku=1016582
.?sku=1016478
.?sku=1013746
.?sku=1016572
.?sku=1016438
.?sku=1016490
.?sku=1016059
.?sku=1012849

7-9




GOVERNOR AND ACCELERATOR CABLES
ALL CARRYALL VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | sz CABLE, ACCELERATOR ......oooomeiiieeeeeeeeeeeeee e 1
2 | [UTBZZE0T | CABLE, GOVERNOR, FE 290 .....ooiveieeeeceoeeeeeeseeeeeeeeseeeeee e 1
2 | [UTBZZE0Z | CABLE, GOVERNOR, FE 850 .....ooiveieeiveeeoeeeoeeoeeeeeeeeeeeeeeeeee e 1
3 | moIs7Og CLAMP, CABLE RETAINING .......ovovmoeeeeeeeeeeeeeeeoe oo 1
4 | [UTES4d NUT, FLANGED HEX, M8 X 1.25 ........ouovoveeeeeeeeeeeeseeeeeeeeeeeee e 1
5 | [UTsZT BRACKET, ACCELERATOR SUPPORT .....co.ovmrmiieereeeeeeeeeeoeeeeeeseeeeeeeeeeeee e 1
6 | [UTZZEY SCREW, HEX HEAD MACHINE, 1/4 = 20 X 5/8 w....oooovooeoeeeeeeoeeeeeeeeeeeeeeeee e 4
7 | [muTsZog E” RING eooeeeeo oo 3
8 | [UTsaUd PIN, GOVERNOR CABLE CLEVIS ......ooovoveeeeeeeeeeeeeeeeeeeeeeee e 2
9 | muTEETg PIN, HAIR SPRING COTTER, 1/8 X 5/8 ......e.veoveeeceeeeeeeeeeeeeee s 2
10 | [oIsEm BRACKET, SUPPORT .......oomiveieeeeeeeeoeeeeeeee e 1
11 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM.........oouomrmeeoeeoeeeeeeeeeeeeeeeeeeeeeee e 1
12 | [UTE05] CLAMP, THROTTLE CABLE .......ooooveeeeeeeeeeeee oo 1
13 | [UTEB2Y BRACKET, GOVERNOR CABLE ENGINE ........oovivoeeeeieeeeeeeeeeeeeeeeeeeeee e 1
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EXPANSION CHAMBER, CHOKE, AND FILTER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[UT5337 ASSEMBLY, INTAKE EXPANSION CHAMBER (INCLUDES ITEMS 1-12) .......cooovvnrane... 1

1 | [oTsz9 RETAINER, STUD, #6 .....vvocvoveoeeoeeeeeeeeeeseeeeesseeseesse s 2
2 | [UIEZIm STUD, WING HEAD, #6 ......ooooeoiveeeeeeeeeeeeeeeeeee e 2
3 | [moTsZeg SPRING, RECEPTACLE, #6 ......veoeveeeeeeeeeeeeeeeeeeee e 2
4 | moIEZ RIVET, POP, 1/8 ..o 4
5 | 1015293 COVER, EXPANSION CHAMBER .......ooovmieioeoeeeeeeeeeeeeeeoeeeeee e 1
6 | MUTsZZg ELEMENT, AIR FILTER ..ooooieoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
7 | moTssA3 BAFFLE, SECONDARY AIR BOX .......ovuomoieeeeeeeeeeeseeeeeeeseeeeeeeeeeeeeeeeee e 1
8 | [UTEEA BAFFLE, PRIMARY AIR BOX ......ovvorvireceaeeeeeeeeeseeeseoeeeeees e 1
9 | 1016062 DECAL, SERVICE ... 1
10 | [UTsZZg O-RING oo 1
11 | [UTs5Ag CHAMBER, EXPANSION ..o 1
12 | [UTEZBY SCREW, HI-LO HEX HEAD, #10 = 16 X 5/8 ........ovoveceeeeeeeeseeeeeeeeeeeeeee e 9
13 | 1015745 ASSEMBLY, CHOKE (INCLUDES ITEMS 14-17) .oooovoooooooeeeeeeeeeeeeeeeeeeeeeeeee. 1
14 | oIzed™ COVER, CHOKE ..o 1
15 | [oTZE33 SPRING, CHOKE ......ooveoeoeeeeeeeeee oo 1
16 | [UT5Z8Y BASE, CHOKE ......coovoveceoeeeeeeeeeeee e 1
17 | [UIZ633 SCREW, HEX SOCKET HEAD SHOULDER, 1/4 - 20 X 2 ....ooovvooveeeeeeeeeeeeeeen 1
18 | [UTEa3y CLAMP, HOSE (AIR INTAKE) .....ooooeooeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2
19 | [UTEZZd HOSE, INTAKE, CARRYALL | .....ooovoiveoeeeeeeeeeeeeeee oo 1
19 | 1016300 HOSE, INTAKE, CARRYALL 11 AND 11 PLUS .....ooovooooeoeoeoeeeeeeeeeeeee e 1
20 | [UT5577 STRAP, EXPANSION CHAMBER RETAINER .........oomooiireooeieeeeeeeeeeeeeeeeeeee e 1
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EXHAUST SYSTEM






EXHAUST SYSTEM - FE 290 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | [OTBEYZTY | MUFFLER, CARRYALL I AND Il ..oooooooeieeoeeceeeeeeeeeeeeeeeee e 1
2 | [UTEBTE BRACKET, MUFFLER MOUNTING ......c..ovurmiirereeeeeeeeseeeeseeeeeeeeseee e 1
3 | 0000332 WASHER, FLAT, 1/4 1..oooooooeeeoeeoeeeeeeeeeeeeee e, 2
4 | 0000451 WASHER, LOCK, 1/4 .. ooooooooeoeeeoeeeeeeeeeeeeeeeeeeeeeee e, 2
5 | 0007847 SCREW, HEX HEAD, 1/4 - 20 X 8/4 ...ovovooeeeeeeeeeeeeeeeeeeeeeeeeee e 2
6 | 1017689 CLAMP, MUFFLER .....ooovoceceoe oo 1
7 | [moIZssy SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM .........ccooovivmoeeeeeeeseeeeeeeeeeeeeeeeeen. 1
8 | 0007174 WASHER, LOCK, 5/16 ......veoeveeeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
9 | mUIIE: WASHER, FLAT, 5/16 .....veoveoeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeee e 1
10 | [oTZSZg NUT, HEX, M8 X 1.25 ......ooooeeeoeeeeeeeoeeeeeeee e 2
11 | [UI3733 WASHER, LOCK, BMM ......ooooiooieeeeeeeeeeeeeeeeeeeeeeeeee e, 2
12 | [UTE330 GASKET, EXHAUST, CARRYALL I AND Il <....oooooiiieeceeeeeeeeeeeeeeee e 1
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EXHAUST SYSTEM - FE 350 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | [OTBEYZTY | MUFFLER, CARRYALL I PLUS ..oooooceceeeeceeeeeeeeeeeeeeeeee e 1
2 | [UTEBTE BRACKET, MUFFLER MOUNTING ......c..ovurmiirereeeeeeeeseeeeseeeeeeeeseee e 1
3 | 0000332 WASHER, FLAT, 1/4 1..oooooooeeeoeeoeeeeeeeeeeeeee e, 2
4 | 0000451 WASHER, LOCK, 1/4 .. ooooooooeoeeeoeeeeeeeeeeeeeeeeeeeeeee e, 2
5 | 0007847 SCREW, HEX HEAD, 1/4 - 20 X 8/4 ...ovovooeeeeeeeeeeeeeeeeeeeeeeeeee e 2
6 | 1017689 CLAMP, MUFFLER .....ooovoceceoe oo 1
7 | [moIZssy SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM .........ccooovivmoeeeeeeeseeeeeeeeeeeeeeeeeen. 1
8 | 0007174 WASHER, LOCK, 5/16 ......veoeveeeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
9 | mUIIE: WASHER, FLAT, 5/16 .....veoveoeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeee e 1
10 | [oTZSZg NUT, HEX, M8 X 1.25 ......ooooeeeoeeeeeeeoeeeeeeee e 2
11 | [UI3733 WASHER, LOCK, BMM ......ooooiooieeeeeeeeeeeeeeeeeeeeeeeeee e, 2
12 | [UTEY0q GASKET, EXHAUST, CARRYALL 11 PLUS ......oooveeeeeeeeeeeeeeeeeeeeeeeeee e 1
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TORQUE CONVERTER

ﬂ






DRIVE CLUTCH
ALL CARRYALL VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[UT6378-04 | ASSEMBLY, DRIVE CLUTCH, CARRYALL | AND Il (INCLUDES ITEMS 1 - 16) ............ 1
[UT6378-04 | ASSEMBLY, DRIVE CLUTCH, CARRYALL Il PLUS (INCLUDES ITEMS 1 - 16) .............. 1

1 | 1014059 ASSEMBLY, DRIVE HUB .....ooovioeieeoeeoeeeeeeeeeeeeeeeeeeeee e, 1
2 | [uTEBTY KIT, DRIVE CLUTCH WEIGHT ..o 1
3 | [uTETE] RING, RETAINING ......ovoveoieeeeeeeeeeeeeeeeeeeeeeeee e 1
4 | [UTEDE SPRING, DRIVE CLUTCH, CARRYALL I AND Il ...oovoieeiiceeeceeeeeee e 1
4 | [oTBEYOY SPRING, DRIVE CLUTCH, CARRYALL 11 PLUS ....oooovoooeeeeeeeeeeeeeeeeeeeeeeen 1
5 | [UTAUsy SPRING, RETAINER . ......oooiimieeeeeeeeeeeeeeeeeeeee oo e eeee e 1
6 | 1014049 BEARING, IDLER .....ooooeoiveceeeeeeeeeee e 1
7 | moTZ383O ASSEMBLY, FIXED FACE (INCLUDES ITEMS 8 & 9)......cvovvcvereeeeeeereeeiseeeeeseenenn. 1
8 N/A SCREW, WASHER HEAD HEX MACHINE .........oo.oviooeeoeeeeeeeeeeeeeeeeeeeeeeae 3
9 N/A PULLEY oo 1
10 | [uT2353 KIT, DRIVE CLUTCH BUTTON ......ouviieeieceee oo 1
11 | 1014058 WASHER, THRUST ....oooeooeeeeoeeeeeeeeeeee oo, 1
12 | [UTAU54 RING, SPIRAL BACK-UP .......omomieieeeeeeeeeeeeeeeeeeeeeeeeee e 2
13 | [mOTBZ8Y SPACER, FIXED FACE SHAFT ....oooiiimoieeeeeeeeeeeeeeeeeeeee e 1
14 | 1014052 ASSEMBLY, MOVABLE FACE (INCLUDES ITEMS 15 & 16) ......vvuvververecierreecereenenn. 1
15 N/A BUSHING ... 1
16 | [UTAU5Y RETAINER ..o 1
17 | 1012441 SCREW, HEX HEAD CAP, 3/8 - 24 X 5 1/2......oooooeeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
18 | 0000357 WASHER, LOCK, B/8 .....vovoeeoeeeeeeeeoseeeeeeeeeeee s 1
19 | 0000808 WASHER, FLAT, B/8......ocovoevooeeeeeeeeeeeeeeeeee oo, 1
20 | [UTEZ03 BELT, DRIVE, CARRYALL | ..o 1
20 | mUI7TEY BELT, DRIVE, CARRYALL Il AND Il PLUS ..o 1
21 | 1014290 BELT, STARTER/GENERATOR .......coomiveveceeieeeeeoeeeseeeeeeeeeeeee s 1
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DRIVEN CLUTCH
ALL CARRYALL VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OTB360U=07 | ASSEMBLY, DRIVEN CLUTCH, CARRYALL | AND Il (INCLUDES ITEMS 2- 9).............. 1
1 | [OTB360-03 | ASSEMBLY, DRIVEN CLUTCH, CARRYALL Il PLUS (INCLUDES ITEMS 2 - 9).............. 1
2 | [UTaUsy RING, RETAINING ....oovooeieeeoeeee oo 1
3 | moTrrss KIT , CAM, CARRYALL | AND Il (INCLUDES ITEMS 4 - 6) ......ovovoeeereeeeeeeeeeen. 1
3 | [UTBEBAU KIT , CAM, CARRYALL Il PLUS (INCLUDES ITEMS 4 - 6) ......ovuveeeeereeeeeeeeeeeeeneene 1
4 | mUTzUrg (=3 20O 1
5 N/A CAM oo, 1
6 N/A SPRING «..e.ve e 1
7 | a3 KIT, BUTTON ..o 1
8 | [UTEua ASSEMBLY, MOVEABLE FACE, WITH BUSHING ........c.ovvrvereeceereeeeseeeeeeee e 1
9 | 1014458 ASSEMBLY, FIXED FACE .....oooooooeoeeeeeeeeeoeeeeeeeeeeeeeeeee e 1
10 | 1012455 KEY, SQUARE TRANSMISSION ......ooovvimeiieeeeeeeeeeeeeeeeeeeeeeeeeeeeseee e 1
11 | [oTEZ03 BELT, DRIVE, CARRYALL | ......oooooioeeeeeeeeeeeeeeeeeeeee e 1
11 | porzTsy BELT, DRIVE, CARRYALL [l AND I PLUS ......ovoovoeieeeeeeeeeeeeeeeeeeeee e 1
12 | 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4......o.voeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 1
13 | OIEz WASHER, MOUNTING ...ooooivoeeceeeeeeeeeeeeeeeeeee e 1
14 | 0007174 WASHER, LOCK, 5/16 .....e.evoeveeeeeeeeeeeeseeeeeeeeeeeeeeeeesee s esee s 1
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TRANSMISSION
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TRANSMISSION

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

U577 TRANSMISSION ..o e e 1

1 | [oIZrEg SHIM, 0.2MM ... A/R
1 | s SHIM, O.1MM <o A/R
2 | 0007336 BEARING, BALL ..o 3
3 | [uTE33d WASHER, SPRING ......ooovoovoeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
4 | [UTE33 WASHER, THRUST ...oocooeececeeeseeeeeeeeeeeeee e 2
5 | 1012737 ASSEMBLY, GEAR, 34 TOOTH ....ooooieoieeeeeeeeeeeeeeeeeeee e 1
6 | [UIZrad RING, SYNCHRONIZER .......oooieeeeeeeeeeeeeeeeeeeee e 2
7 | morzrAg WASHER, THRUST ..o 2
8 | muIZrA SPRING, SYNCHRONIZER ......ouvviieereceoeeeeeeeeeeeeeeeeeeee e 2
9 | muTZrsy SLEEVE, CLUTCH ..o 1
10 | [UTZ7am INSERT, SYNCHRONIZER ......oooooeceeeeeeeeeeeeeeeeeeeeeeee e 3
1 | [oTZ7sg HUB, CLUTCH oo 1
12 | [oIZrsa SHAFT, OUTPUT .o 1
13 | [uIZ7Zg ARM, SLEEVE SHIFT ..o 1
14 | [uiZ7ag SPRING, SHIFTER .....ooeoceoieeeeeeeeee e 1
15 | [OTZ7A] BALL, SHIFTER ....ooooeeceoeeeeeeeeeeee e 1
16 | [UIZ753 PIN, ROLL ..o 1
17 | [oTZ7sg LEVER, SHIFTER ARM, INSIDE ......ooivoomieeoeeeeeeeeeeeeeeee e 1
18 | [uTZ7ag PIN, ROLL ..o e 1
19 | [UTZ7Zg ROD, SHIFT ..o 1
20 | [UTEST ASSEMBLY, GEAR, 28 TOOTH .....oooeoieeeeeeeeeeeeeeeeeeeeeee e 1
21 | [OIZrsg PLUG oo 2
22 | mOIZrg PIN, DOWEL ..o 2
23 | [UTZy SCREW, HEX HEAD CAP, M6 X 1 X 14MM ........ovioioooeoeeeeeeeeeeeeeeee e 1
24 | [UI37EY PLUG, FILL, WITH GASKET ...ooooooeeeeeeeeeeeeeeeeee oo 1
25 | [UT39EY CASE, GEAR, WITHOUT LOCKOUT OPENING: ......ovoveeerreeeeeeeeeeeeeeseseeeeeeeeeeeeen. 1
26 | [UIZ714 SEAL, OIL oo 2
27 | 1012717 GASKET, CASE ..o 1
28 | [MUIZ7ER SEAL, OIL oo 1
29 | moiZrm BREATHER ....ooooooceoeeeeeeee oo 1
30 | OIZrEa O-RING oo 1
31 | mEE SHAFT, SHIFTER ..o 1
32 | mIzZE KEY, WOODRUFF ~......ooimiieeoeeeeeeoeeeoe oo 1
33 | [UTE3A] LEVER, TRANSMISSION SHIFTER .......ovuveeeeeeeeeeeeeeeeeseeeeeeeeeeeeeese e 1
34 | [UIUTHA STUD, BALL, 1/4 = 28 X 9/16 ...ooveveceoeeeceeeeeeeeeeeee e 1
35 | 0008717 NUT, NYLON LOCK, 1/4 = 28 +....ooooeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
36 | [MUT7UBY SCREW, HEX WASHER HEAD, #10 = 32 X 3/4 .....vooeeeeeeeeeeeeeeeeeeeeeeeeeeeee 1
37 | 0000183 WASHER, FLAT, #10 ....ooeooeoeeeeeoeeeeeeeeeeeee e 1
38 | [OT3TE] NUT, NYLON LOCK, #10 = B2 ..o 1
39 | [UTEM ARM, GOVERNOR LEVER ......ooovmiimieeieeeeeeeeeeeeeeeeeee oo 1
40 | [oTEEEH BOLT, HEX, M6 X 1 X 28MM .....ooomeeoeoeeeeeeeeeeeeeee e 1
41 | [oTEET3 WASHER, FLAT, M6 .......coooveeeceoeeeeeeeeeeeeeeeeeeeee e 1
42 | [oTZeTy NUT, MB X T oo 1
43 | [UIZ7Eg WASHER, FLAT, M8 ......oooivoooeeeeeeeeoeeeeeee e 1
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TRANSMISSION

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
44 | [UIZ7ER SHAFT, GOVERNOR ARM .....oomomimieeeeeeeeeeeeeeee e 1
45 | [UTZ7EY RING, SNAP ... 3
46 | [UTZ7E] ARM, GOVERNOR, INTERNAL .......ooovmiomimieeoeeeeeeeoeeeeee oo 1
47 | [UIZ7EA SCREW, M4 X .7 X BMM ......oooooioeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
48 | [UTZ7E7 SLEEVE, GOVERNOR ......oouimiieeeeieoeeeeeeeeeeeeeeeeee e 1
49 | [UTZ7EY SPACER, THIN ..o 1
50 | [MOTZZEN BEARING, BALL ...oooooeoeoeeeeeeeeeeeeee oo 2
51 | [UTE599 SHAFT, GOVERNOR ......oooeeeieeoeeeeeeeeeeeeeeeeeeeee e 1
52 | MOTZ7EY KEY, GOVERNOR SHAFT ..o 1
53 | [MOTZ7E GEAR, GOVERNOR, 41 TOOTH ......oooiveiecieeeeeceeeeeeeeeeeee e 1
54 | moTZ7EY SPACER, THICK ..o 1
55 | [OTE59Y COVER ..o 1
56 | [OTZ719 SCREW, HEX HEAD CAP, M6 X 1 X 20MM .........ooovereerreeeseeeeeeeeeeeeeeeseeeeee e 4
57 | [OTZZ33 NUT, FLANGE, M8 X 1.75 ......ooooooooeeeeeeeeeeeeeeeeeeee e 1
58 | [MOUIZ7TH BEARING, NEEDLE ........ovoomomieeoeeeeeeeeeeeeeeeeeeeeeee e 1
59 | [OTZr3 WASHER, THRUST, 3.0MM .....ooooiimiieeeeeeeeeeeeeeeeeeeeeeeee e A/R
59 | OIZrA WASHER, THRUST, 3.3MM (WHITE) .......oovoveeeeeeeeeeeeeeeeeeeeeees e AR
59 | [UTZZZH WASHER, THRUST, 3.6MM (YELLOW) .....oooomoomoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee A/R
60 | [UTZZ GEAR, 25 TOOTH ..oooooiooeeeeeeeeeeeee e 1
61 | MOIZr RING, SNAP ... 2
62 | [UTE59A GEAR, 29 TOOTH w.ooooieieceeeeecee e 1
63 | [MMIZrm SHAFT, INPUT ..o 1
64 | MUTZr33 O-RING oo 1
65 | [MUTZ73 WASHER, THRUST ..o 1
66 | [OTZ731 BEARING, NEEDLE .......oovovmoeieeoeoeeeeeeeeeeeeeeeeeeeee e 1
67 | MZry GEAR, REVERSE IDLER .......ooimooeoeeeeeeeeeeeeeeeeeeeeeee e 1
68 | [MUTZrZg SHAFT, IDLER ..o 1
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REAR SUSPENSION
GASOLINE VEHICLE

ﬂ



SIDE OF WEHICLE

TYPICAL EACH




REAR SUSPENSION
ALL GASOLINE POWERED CARRYALLS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | mZm SHACKLE, REAR SPRING ......ovooeeeeeeeeeeeeieeeeeeeeeeeeeeeeeeeeeee e 4
2 | 0008754 NUT, NYLON LOCK, B3/8 = 16 ...ceoveeeoceeereeeeseeeeeeeeeeeeeeeeeeeeeeeeeseee e 6
3 | [oTZ3ug BUSHING, STEEL .ooooiveieeceeeeeeeeeeeeeeeeeeeeeeee e 4
4 | [mUTE5El BUSHING, URETHANE .....ooiomimieeoeeeeeeeeeeeeeeeeeeeeeee e 12
5 | [UTUTZH NUT, HEX, B/8 =24 w.ooooooooeooeeooeeeeeeeee oo 2
6 | moTZZEl KIT, SHOCK ABSORBER (INCLUDES ITEMS 7 & 8) .......veoveoeeeereeeeeeeeeeeeeee e 2
7 | [OIEH KIT, SHOCK ABSORBER CUSHION ......ooooiiomieieeeeeeeeeoeeeeeeeeeeeeee e 2
8 | [UTEZ33 SHOCK ABSORBER, REAR ........oomimooeoeeeeeeeeeeeeeeeeeeeee e 2
9 | [uTZYol SUP BOLT oo 2
10 | [UTZE7E SPRING, REAR LEAF ......ooovoieceoeeeeeeeeeeeeeeeeee e 2
11 | [UTass WASHER, FLAT, 7/16 ..ooeooeeeoeeeeeeeeeeeeeee oo, 4
12 | [UTZ55H NUT, NYLON LOCK, 7/16 = 24 .....ooooooeeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
13 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 33/8 ....oooveoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 6
14 | 1010188 NUT, DIMPLED LOCK, 5/8 = 11 ...oovooeoeeoeeoeeeeeeeeeeeeoeeeeoeeeeeeeeeeee e 2
15 | [oToTeg WASHER, FLAT, 5/8 ......oueooeeoeeeeeeeoeeeeeeeeeee oo, 2
16 | 1014573 RETAINER, LEAF SPRING .......oomiveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
17 | [oTZZ3g BUMPER, SUSPENSION OVERLOAD ......coovoreeeeeeeeeeeeeeeeeeeeeneee e 2
18 | 1014546-02 | MOUNT, SUSPENSION OVERLOAD BUMPER ........oooivoiveoeeeeeeeeeeeeeeeoseeeeeeeesenes 2
19 | [oTEmo] SPACER, SUSPENSION OVERLOAD BUMPER ..........coouivoomeeeeeeeeeeeeeeeeeeeeeeeen. 2
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STABILIZER BAR
CARRYALL Il AND Il PLUS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [uTs7EY BAR, STABILIZER, 3/4 DIAMETER .......cooovvuieeeeeeeeeeeeeeissees s 1
2 | [uEE SPACER ... 4
3 | [oTEzs3 MOUNT, COMPRESSION ......ooovoceeceeeeeeeeeeeeeeeeee e 8
4 | 0000808 WASHER, FLAT, /8 ..o 8
5 | [UTEBT4 LINK, STABILIZER BAR ......oooveoreeoreeceeeseeesseesessesee s 2
6 | 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 ......oooiioieoieeeceeee e 4
7 | 0000357 WASHER, LOCK, B/8 ......eoveoeveeeeeeeoeeeeeeeeeeee e 4
8 | [uTeETd BRACKET, STABILIZER BAR MOUNTING ......oovvomeeiereeeseseeseees oo 2
9 | [UIUI33 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 w.cooovooeieeioceoceseiesees s 8
10 | 0007174 WASHER, LOCK, B/8 .....oovooieieioeioeiseeieeseeie s 8
11 | 0001242 NUT, HEX, 5/16 = 18 ...ooocveoceoceeeeoeeeeeeeeeeeee oo 8
12 | [UTEET4 SUPPORT, STABILIZER BAR BUSHING ........o.ovveeeeeeeeessessissees s 2
13 | [UTsBTd BUSHING, STABILIZER BAR .......oorvoiieeieeeieeoeeseeee e 2
14 | 0000705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/4 ..o..oooeooeoeeeeeeeeeeeeeeeee e 4
15 | 0008754 NUT, NYLON LOCK, 3/8 = 16 +.....veoceeceeceeceoeeeeeeeeeeeeeeees s 4
16 | 1017144 PLATE, TRUSS, RIGHT SIDE ......oooviovieieeieseesseeeessesee e 1
17 | 1017143 PLATE, TRUSS, LEFT SIDE ...oovioiioeeoeiesisseeesessesisesie s 1
18 | [OI7Z=3 WASHER, HARDENED, ......ovooeveoceeceoeeeeeeeeeeeeeee e 2
19 | 1017232 SCREW, HEX HEAD CAP, 5/16 = 24 X 1 +.oooocvoeeoeeeeeeeeoeeoeeeee e 2
20 | 0007311 SCREW, HEX HEAD CAP, 1/4 = 20 X 2 c...ooovvoeeeeeeeeee e 8
21 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ......ooeieeieeioeeieeieeseeeeeseees s 8
22 | [UIZ37 NUT, SERRATED FLANGE LOCK ........ovuereeeeeeoeeeeeeeeeeseeseeeees e 2
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INNER FRAME
ALL GASOLINE POWERED CARRYALLS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OTEBeY PLATE, INNER FRAME MOUNTING .......voomimmioeeeeeeeeeeeeeee oo 1
2 | [UTEZUd PLATE, MUFFLER MOUNTING ......c..oueveevereeeeeeeeeeeseeeeseeeeees s 1
3 | 1016196 PAN, BELLY ..o 1
4 | 1016197 INSULATION, BELLY PAN SOUND ......ovooeemeieeeeeeeeeeeeeeeeeee e 1
5 | [UTEB/™ ASSEMBLY, INNER FRAME WELD ........coovmieoeoeeeeeeeeeeeeeeeseeeeeeeeee e, 1
6 | 0008754 NUT, NYLON LOCK, 3/8 = 16.....co.oveeeeeerreeeeeseeeeeeeeeeeeeeeseeeeeeeeeeeneee e 4
7 | 0000808 WASHER, FLAT, B/8.......oeooeooeeeeeeeeeeeeeeeeeeee oo, 4
8 | [MUI7U33 BUSHING, STEEL .ooooooeeeeeeeeeeeeeeeeeeeeeeeeee e 4
9 | 1016810 MOUNT, ENGINE .....ooveeeoceeeeeeeeeeeeeeeeeeee e 8
10 | [oTZZZg BOLT, CARRIAGE, 3/8 - 16 X 2 1/4 ..o 4
1 | [oT5933 BOLT, CARRIAGE, 5/16 - 18 X 1 ...ouoeeeoeeeeeeeeeeoeeeeeeeoeeeeeeeeeeeeeeeee e 1
12 | 0001241 WASHER, FLAT, 5/16.......eeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 6
13 | 0007473 NUT, NYLON LOCK, 5/16 = 18......vueeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeee e 6
14 | [UT5709 SCREW, HEX HEAD CAP, M8 X 1.25 X 80MM ..........c..ovvurrerereeeeeeseeseeeesseeeeseeeeeenen. 2
15 | 0007174 WASHER, LOCK, 5/16 ......eeooeooeeeeeeeeeeeeeeeeeeeeeeeeeee e, 3
16 | 1012571 WASHER, HEAVY FLAT, 5/16......cocvooeoeeeeeeeeeeeeeeeseeeeeseeeeeeeeeeeeeeee e 8
17 | [OT053 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/2 ......voioeeveeceeeeeeeeeeeeeeeeeeee e 1
18 | 1016200-02 | SUPPORT, TRANSMISSION STRAP ........oomiimiieieeieeeeeeeeeeeeeeeeeeeee e, 1
19 | 0008963 SCREW, HEX HEAD CAP, 5/16 - 18 X1 3/4 ......vooooooeeoeeeeeoeeeeeeeeeeeeeeeeeeeeen. 2
20 | 0008916 SCREW, HEX HEAD CAP, 5/16 - 18 X 2......cvoveeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
21 | 1012164 SNUBBER, INNER FRAME ...........oouveeeeereeeeoeeeeeeeeeeeeeeeeeeeeeee e 1
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ELECTRICAL SYSTEM
ELECTRIC VEHICLE
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FORWARD AND REVERSE SWITCH
CARRYALL | POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OT7530-04 | ASSEMBLY, FOWARD AND REVERSE SWITCH (INCLUDES ITEMS 2-5).........c............ 1
2 | [uTZBUd SWITCH, LIMIT oot 3
3 | 0008057 NUT, HEX, #4 = 40 .o.ooooeooeeeeeeeeeee oo 2
4 | 0008058 WASHER, LOCK, #4 .....oooooooooeeeeeeeoeeeeeeee e 2
5 | [OTEB7 SCREW, HEX WASHER HEAD, #4 - 40 X 2 w....oooovoeeeeeeeeeseeeeeeeeeeeeee e 2
6 | [UTZIE] HANDLE, FOWARD AND REVERSE SWITCH .......oouveiiiieeceeeeeeeee e 1
7 | (U131 SCREW, PHILLIPS HEAD MACHINE, #8 = 32 X 5/8 .........ovoveoeeoeeeeeeeeeeeeeeeeeeeeeen. 1
8 | 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 1/8 <...oooooooveeeeeeeeeeeeeeeeeeeeee e 3
9 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....oooevoeeeeeeeeeeeeee oo 3
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POWER WIRING
CARRYALL I WITH POWERDRIVE SYSTEM 48
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POWER WIRING
CARRYALL | WITH POWERDRIVE SYSTEM 48

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | [OI793Z03 | HARNESS, POWERDRIVE POWER WIRING (PAGE 12-5, INCLUDES ITEMS 2 - 15
ON PAGES 12-3 AND 12-4) ...oooooioieeeeeeeeeeeeeeeeeeeeeeee e, 1
2 | 1015865 WIRE ASSEMBLY, #18 RED .......oovvoveceoeeeeeceeeeeeeseeseesees e 1
3 | 1016122 WIRE ASSEMBLY, #18 WHITE/BLACK .......oooviveieoeeeeeeeeeeeeeeeeeeeeeeeee e, 1
4 | 1016135 WIRE ASSEMBLY, #18 RED .....ooveoieeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
5 | 1016121 WIRE ASSEMBLY, #18 GREEN .......o..ovmooeeeeeeceeeeeeeeeeeeeeeee e, 1
6 | [UTZ8%3 WIRE ASSEMBLY, #6 ORANGE .........coooveveeeeeeeeeeeeeeeeeeeseseee e, 1
7 | moTEToY WIRE ASSEMBLY, #6 BLUE ......o.ovoioeooeeeeoeeeeeeeeeeeeeeeeeee e 1
8 | 1017993 WIRE ASSEMBLY, #18 RED/WHITE ......ovuvuieeeeoeeeeeeeeeeeeeeeeeeeeeeee e 1
9 | 1017956 WIRE ASSEMBLY, #18 BROWN .....o..vmimiieceeeeeeeeeeeeeeeee s 1
10 | [UTBTIY WIRE ASSEMBLY, #6 BLUE ......o.oovoiveeeeeeeeeeeeeeeeeee e, 1
11 | [UTE75Y WIRE ASSEMBLY, #6 WHITE .....ooioovoooeeeeeeeeeeeeeeeeeeeeee e 1
12 | 1015864 WIRE ASSEMBLY, #18 WHITE .....ooivoeeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | 1015863 WIRE ASSEMBLY, #18 BLACK .....cooveeeoerececeeeeeeeeeeeeeeeeee e 1
14 | 1016134 WIRE ASSEMBLY, #18 ORANGE .......co.ivmioeoieeeeeeeeeeeeeeoeeeeeeeeeee e, 1
15 | 1016133 WIRE ASSEMBLY, #18 BLUE ......ovivooeoeeeeeeeeeeeeeeeeeeeeeeee e 1
16 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) .............. 1
17 | [o1EeAg RESISTOR ASSEMBLY .....ooooveeeceeeeeeeeeeeeese e 1
18 | [UTEB5Y WIRE ASSEMBLY, #6 RED .......ovoveoeoieeeeeeeeeeeeeeeeeeeee oo, 1
19 | 1014978 DIODE ASSEMBLY .....ooooeeeeeeeeeeeeeeeeeeeeee e 1
20 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ....... 1
21 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) .......... 1
22 | 1018278-01 | KIT, WIRE AND TERMINAL, #6 BLACK .........ovmiomemoeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee. 1
23 | [MUT5BEY WIRE ASSEMBLY, #6 YELLOW .......ooorvoeeieoeeeeeeeeeeeeeeseese oo, 1
24 | [MUTEBE] WIRE ASSEMBLY, #6 WHITE .......ovoveoreoereeeeeeeeeeeeeeee e, 1
25 | [UT5BEY WIRE ASSEMBLY, #6 GREEN .........oooivmooeieeoeeeeeeeeeeseeee e, 1
26 N/A WIRE ASSEMBLY, #10 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ........... 1
27 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) .......... 1
28 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) ............ 1
29 | 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE .....oooovoimiooceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee. 1
30 | 1015863 WIRE ASSEMBLY, #18 BLACK ........oeomeoeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
31 | 1015864 WIRE ASSEMBLY, #18 WHITE .....vooeoceeeeceeeeee e 1
32 | 1017967 WIRE ASSEMBLY, #18 ORANGE/WHITE ......co.rveiveoceeeeeeeeseeeeeeeeseeeeseeseeee e, 1
33 | [OIZI5Z0T | WIRE ASSEMBLY, #6 BLACK ....o..vooeeieeeeeeeeeeeeeeeeeeeeeeeeee e, 5
34 | 1018633-01 | FUSE ASSEMBLY, .25 AMP ......ooiimimieeoeeeeeeeeeeeeeeeeeeeeeeeee e 1
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CHARGER RECEPTACLE AND BATTERY MOUNTING
CARRYALL | POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OTBUZT=0Y | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 11) coouvooiieeeeeeeeeeeeeeeeeen. 1
2 | 1018468-01 ASSEMBLY, FUSE AND RECEPTACLE (INCLUDES ITEMS 3 - 10) ....cvovvuveceeenen. 1
3 N/A WIRE ASSEMBLY, #10 GREY .....oooeoieeieeeeeeeeeeeeeeeeeeeeeee e, 1
4 N/A WIRE ASSEMBLY, #10 RED .....ooooioeeceeeeeeeeeeeeeeeeee oo 1
5 N/A WIRE ASSEMBLY, #10 BLACK ....c.overeoieeeeeeeeeeeeeeeeeeeeee e 1
6 | 1018633-01 ASSEMBLY, FUSE, .25 AMP .......ooomiiieeeeeoeeeeeeseeeeeeeeeeeeeee e 1
7 | TUTZIEET ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEMS 8 AND 9) ......cooovuvveieereeeeeneenn. 1
8 | [UTBU3Y WASHER, NARROW TYPE 13, #10 ......oooivoooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee. 2
9 | puTBUZg NUT, SERRATED, #10-32 ........oooereieeeeeeeeeeeseeeeeeee e 2
10 | pUTZ7Ug SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ........ovuvoeveeeeeeeeeeeeeeeeeeeeeeeeeeee e 3
11 | [UTZIBE0 BEZEL, RECEPTACLE ....ooooeoeoeeeeeeeeeeeeeeeeeee e 1
12 | [UTBUTO=OY | PLATE, RECEPTACLE BACKING .....ovuiveieeieeoeeoeeeeeeeeeeeeeeeeeeeee e 1
13 | [UTB3Z0=0Y | SCREW, PHILLIPS PAN HEAD, #7-18 X 3/4 ...oooovooecoeeeeeeeeeeeeeeeeeeeeeeeee e 4
14 | [UTZ304 NUT, STAINLESS STEEL HEX, 5/16-18 ......veoeeieeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 18
15 | [UTsd WASHER, FLAT, 5/16 <.....oeeooeeeeeeeeeeeeeeeeeeeeeeeee e 6
16 | [OUTBUBU=0T | HOLD-DOWN, BATTERY ....oooiiieieeoeeieeoeeeeeeeeieeeeeeeeeeeeeeeeeeeee e eee e eees e ene e 3
17 | 1013683 BOLT, “0” oo 6
18 | [UTZIZZ=ON | BATTERY, 8 VOLT POWERDRIVE .......oooivoioeeeeoeeeeeeeeeeeeeeeee oo 6
19 | 1017957 ASSEMBLY, WIRE, #6 BLACK .........vmoeeeeoeeeeeeeeeeeeeeeeeseee e, 5
20 | MOIZIZB=0T | CAP, BATTERY, 4 PORT GANG ....cooovmiemieeeeieeeeeeeeeeeeeeee oo 6
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ON-BOARD COMPUTER, CONTROLLER, AND
SOLENOID MOUNTING - POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
12 3 4
1 | [OTBOZTTY | SOLENOID, 48 VOLT .....ooiooioeieeeeeeeeeeeeeeeeeee oo 1
2 | [oTEB3Y BRACKET, SOLENOID MOUNTING: «....ooveceeeeeeeeeeeeeeeeeeeeeeeeeee e 1
3 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X 3/4 .....ovooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
4 | 0000451 WASHER, LOCK, /4 ..o 4
5 | 0001028 NUT, HEX, 1/4 = 20 ..o 2
6 | [0IZZ8Y SCREW, HEX WASHER HEAD, 1/4 = 20 X 5/8 +.......ovoovoeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
7 | 0007893 NUT, HEX, #10 = B2 ... 2
8 | [UTZYEZ ASSEMBLY, RESISTOR ......ooovmoeieeeeeeeeeeeeeeeeeeeee e, 1
9 | 1014948 ASSEMBLY, DIODE ......oomeoieeoeeeeeeeeeeeeeeeee e, 1
10 | 0007174 WASHER, LOCK, 5/16 .....oeeoeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee s see e eeee e 6
11 | 0001242 NUT, HEX, 5/16 = 18 w.cooveoeeeeececeeeeeeeee e 6
12 | 1018008 CONTROLLER, 48 VOLT ....oovooeeeeeoeeeeeeeeeeee oo 1
13 | [moI7Zo3 BOLT, CARRIAGE, 1/4 = 20 X 1 ...oooovoovoeeeeeeeeeeeeeeeeeee e 6
14 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....oooieoeeeeeeeeeeseeeeeeeeeeee e 6
15 | 0000332 WASHER, FLAT, 1/4 ...ooooeeoeeeoeeeeeeeeeeeeeeeeee e, 6
16 | 0001241 WASHER, FLAT, 5/16 ......ovoeoeeeeeoeeeeeeeeeeeeeeeeeee e, 8
17 | 0007173 BOLT, HEX HEAD, 5/16 = 18 X 3/4 ......oooevoeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 3
18 | 0001218 BOLT, HEX HEAD, 5/16 = 18 X 1 1/4 ......oooveeeeeeeoeeeeeeeeeeeeeeeeeeeee e 1
19 | 1018006-01 | COMPUTER, ON-BOARD .......ooivmimoieeieeeeeseeoeeeeeeeeeeeeeeees oo 1
20 | [UTEB3T NUT, PUSH, B/16 ...eoeeooeeeeeeeeeeeeeeeeeeeeeeeeee e 6
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MULTI-STEP POTENTIOMETER
CARRYALL | POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
12 3 4

[UTE0TY ASSEMBLY, WIPER SWITCH (INCLUDES ITEMS 1 - 88) .....oovoooieoeeeeeeeeeeeeeeeene. 1

1 | [oTEe9y ASSEMBLY, WIPER SWITCH CASE, 6 SPEED .......o.ovooveeveoeeeeeeeeeeeeeeeeeeeeeeeee. 1
2 | 0000451 WASHER, LOCK, 1/4 ...oooiooooeeeooeeeeeeeeeeeeeeeeeeeeeeee e 1
3 | [UTEZs3 NUT, BRASS HEX JAM, 1/4 = 20 .....ooooooovoeeeeeeeoeeeeeeeeeeeeeeeeeeeee e 3
4 | 0007473 NUT, NYLON LOCK, 5/16 = 18......veoeeeoeeeeeeeeeeeeeeeeeeee e 1
5 | [oTZ353 STUD, SHORT BALL, 1/4 =28 ....ooooiooooeeeeeeeeeeeeeeeeeeeee e 1
6 | [UTZ003 CRANK, BELL <.ooveoeoceeeeeeeee e 1
7 | 0008449 NUT, DIMPLED LOCK, 1/4 = 28 ......ovoooooeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
8 | muTZod BEARING, BRONZE .......ooomimeoeeeeeeeeeoeoeeeeeee oo 2
9 | [uTATEY SCREW, HEX HEAD CAP, 1/4 =20 X 2 ....ooooeeoeeeeeeeeeeeeee e 1
10 | [UT3BBY COVER, WIPER SWITCH ..ooveieceeeeeeeeeeeeeeeeeeee e 1
11 | 0007893 NUT, HEX, #10 = B2 oo 1
12 | [UTEum CARRIER, WIPER SWITCH ARM ......oomoiieeoeoeeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | [uT399g SPRING, WIPER SWITCH BRUSH ........oovuveeeeeeeeeceeeeeeeeeeeeeeeee e 1
14 | [mUTZO0Q STUD, WIPER SWITCH ADJUSTING ..o 1
15 | [UTZUTY SCREW, SELF-TAPPING, #4 - 40 X 3/8 ...o.ovoeeoeeeeeeeeeeeeeeeeeeeeoeeeeeee e 1
16 | 0008058 WASHER, LOCK #4 ...ooooooeoeoceeeeeeeeeeeeeeeee e 3
17 | U388 ARM, SPEED SWITCH ....ooovuveieeieeeeeee e 1
18 | [UI3BEY ASSEMBLY, SWITCH BRUSH .......oovoeoieeeeeeeeeeeeeeeeeeeeee e 1
19 | 0008056 SCREW, ROUND HEAD MACHINE, #4 - 40 X 3/4 ..o.coooooiooeoeoeeeeeeeeeeeeeeeee. 2
20 | [MUTEBUY SWITCH, LIMIT <o 1
21 | [UTZ0Tg GROMMET, SPLIT ..ot 1
22 | 0008057 NUT, HEX, #4 = 40 w.oooooooeoeoeoeeoeeeeeeeeeee oo 2
23 | 1014414 BUMPER, WIPER SWITCH ..o 1
24 | [UTZET3 PIN, HAIR SPRING COTTER .....ooouieiieeeoeeeeeeeeeeeeeeees e 1
25 | [UI759Y CAP, PROTECTOR ....ovooeocieeecee e 1
26 | 1016061 PROTECTOR, WIPER SWITCH RESISTOR .......ooovmimeieoeeeeeeeeeeeeeeeeeeeeeeeen 1
27 | [OTBZEYOY | ASSEMBLY, RESISTOR, 300 w...ooovoieeeeieeeeeeeeeeeeeeeeeeeeeeee e 2
28 | [UTBZ6Y-0Z ASSEMBLY, RESISTOR, 390Q ........ovooveeeoceereeeeeeeeeeeeeeeeeeeee e 1
29 | [UTEUTH ASSEMBLY, RESISTOR, 750 ......vvoveiveeeeeeeeeeeeeeeeeeeee e 1
30 | [MOTBZEY0Z | ASSEMBLY, RESISTOR, 1000 .....oommimeieeieeeeeeeeeeeeeeeeeeeeeeee e 1
31 | [OTBZEY-04 | ASSEMBLY, RESISTOR, 22000 .....cooivoreeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeseeeeeeeeeee e 1
32 | 1014839 ASSEMBLY, WIRE, #18 GREEN/WHITE .....o..ovurviveeeeeeeeeeeeeeeeeeeee e 1
33 | 1016142 ASSEMBLY, WIRE, #18 BLUE ........ovoiooioeeeeeeeeeeeeeeeeeeeee e, 1
34 | [MUT3ZEH SCREW, PHILLIPS TRUSS HEAD, #8 -18 X 1/2 ...ooooooeeeeeoeeeeeeeeeeeeeeeeee 2
35 | [MOI35Z WASHER, FLAT, #8 ......oovooeeoeeeeeoeeeeeeeeeeeeeeeeeeeeee e 4
36 | [OTTE NUT, HEX, #8 = B2 ... 2
37 | [OTB0YY STAND-OFF, HEX MALE/FEMALE, #8 = 32 ........ovivoooeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeee 2
38 | [UTZO7H WASHER, EXTERNAL TOOTH LOCK, #8 ......oeovooeeoeeeeeeeeeeeeeeeeeeeeeeeeee e 4
39 | mUTEToY BOLT, CARRIAGE, #10 - 24 X 1 eoooovuooceoeeeeeeeeeeeeee e 2
40 | MoTETH WASHER, LOCK, #10 ...ooioiioeeoeoeeeeeoeeeeeeeeee e 2
41 | 0001017 NUT, HEX, #10 = 24 ... oo 2
42 | 1014367 SHIM, WIPER SWITCH......oovoeeeeeeeeeeeeeeeeeeee e 1
43 | [oTEDTY ASSEMBLY, WIRE, #18 BLACK .....c..ovuveoeeeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
44 | 1016019 ASSEMBLY, WIRE, #18 WHITE ......vooeoeeoeeeeeeeeeeeeeee e, 1
45 | 0001014 NUT, BRASS HEX, 1/4 = 20 .....oooooeooeoeeeeeeeeeeeeeeeeeeeee e 8
46 | 0000451 WASHER, LOCK, 1/4 ..oooooieeoeeeeeeeeeeeeeeeeeeeeeeee e 8
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REVERSE BUZZER
CARRYALL | POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
2 3 4
TUTE85Y KIT, REVERSE BUZZER (INCLUDES ITEMS 1 AND 2) .....ccooooveoieoieseeseeseseeneeees 1
1 | [oTesE] BUZZER, REVERSE (948 VOLT) .....coouvvumiioiiieisiieiesees s 1
2 | [uTEBEy SCREW, PAN HEAD HILO, #4 =24 X 5/16 ........ovvoeveereeeeeeeeseeseeseeee e 2

12-14



.?sku=1016859
.?sku=1016851
.?sku=1016849




BATTERY CHARGERS
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POWERDRIVE CHARGER
120 VOLTS AC 50/60 HERTZ

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[UTBUZZUT | CHARGER, BATTERY, POWERDRIVE STATIONARY 120VAC 48VDC 50/60 HZ
104 IN. DC CORD WITH MALE 3-PIN PLUG
72 IN. AC CORD WITH MALE GROUNDED PLUG .......vovvoiveeeeeeeeeeeeeeeeeeeeeeeee. 1
[UTBUZZUZ | CHARGER, BATTERY, POWERDRIVE STATIONARY 120VAC 48VDC 50/60 HZ
144 IN. DC CORD WITH MALE 3-PIN PLUG
108 IN. AC CORD WITH MALE GROUNDED PLUG.........coorveeeeeseeeceeeeeeeees e 1
[UTBUZZU3 | CHARGER, BATTERY, POWERDRIVE STATIONARY 120VAC 48VDC 50/60 HZ
240 IN. DC CORD WITH MALE 3-PIN PLUG
108 IN. AC CORD WITH MALE GROUNDED PLUG..........ovoiveeeeeeeeeeeeeeeeeseeeeeeeeeeeeae 1
1 | [OT8Z8307 ASSEMBLY, CASE (INCLUDES FASTENERS) ......c..vuveeeereeciseeeeesseseeesseseeneenenn. 1
2 | 1018197 ASSEMBLY, TRANSFORMER ........omooiomoeoeeeeeeeeeeeeeeee oo 1
3 | [UI=ITg ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ........ 1
4 | moTzZIon ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE)...........coorveveeerreeeereenenn. 1
5 | [UTBZ8507 AMMETER (INCLUDES MOUNTING HARDWARE) .......oooveovuieeeeeeeeeeeeeseeeeseeenn. 1
6 | [UTBZBE0T RELAY, POWER .......ooooiooeeeeeeeeeoe oo e 1
7 | 1018287-01 BREAKER, CIRCUIT w....ooooieeeieeeeeeeee e 1
8 | 1018311-01 KIT, WIRE ASSEMBLY .....ooveoeeeeeeeceee oo 1
9 | [UI=ITZ BUSHING, STRAIN RELIEF, AC CORD..........oomivieeeeeeeeeoeeeeeeeeeeeeeee e 1
10 | [UTZo9g BUSHING, STRAIN RELIEF, DC CORD ........ovmiveeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeeeeeeneene 1
11 | [oTBZBE=U CORDSET, AC, 16/3 AWG X 80 INCHES LONG ........ocovueereeeeeceeeeeeeeeseeeeee e 1
11 | [UTBZBB=0] CORDSET, AC, 14/3 AWG X 116 INCHES LONG ........cvoveeeereeceeeeceeseeeeeees e 1
12 | [OUTBZBI=0T CORDSET, DC, 12/3 AWG x 113 INCHES LONG WITH MALE 3-PIN PLUG .............. 1
12 | [OUTBZBI-0Z CORDSET, DC, 12/3 AWG x 154 INCHES LONG WITH MALE 3-PIN PLUG .............. 1
12 | [UTBZBI=03 CORDSET, DC, 12/3 AWG x 250 INCHES LONG WITH MALE 3-PIN PLUG .............. 1
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POWERDRIVE CHARGER
100-240 VOLTS AC (SWITCHABLE) 50/60 HERTZ

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018315-01 | CHARGER, BATTERY, POWERDRIVE STATIONARY WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
104 IN. DC CORD WITH MALE 3-PIN PLUG
72 IN. AC CORD WITH NO PLUG ...veveoeoeeoeeeeeeeeeeeeeee e, 1
1 | [OTB3BT0Y | ASSEMBLY, CASE (INCLUDES FASTENERS) ....o.oomiveeeieeeeeeeeeoseeeeeeeeeeeeeeeeeeeeen. 1
2 | 1018382-01 | ASSEMBLY, TRANSFORMER .......coiimimeieeeeeeeoeeeeeeeeeseeseeseeeeeeeee e 1
3 | oI ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
4 | [oTZIon ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE)...........cooovivovieeereeeeeenene. 1
5 | [UTBZB50Y | AMMETER (INCLUDES MOUNTING HARDWARE) ..........oovovooeeeeeeeeeeeeeeeeeeeeeeeeeeeeae 1
6 | [UTB3B3=0T | RELAY, POWER (INCLUDES MOUNTING HARDWARE) .........coovvevemeereeeereseeeeeeeneeene 1
7 | 1018384-01 | BREAKER, CIRCUIT ...ooooiviieceeeeceeeeeeecee e 2
8 | 1018385-01 | KIT, WIRE ASSEMBLY .....oooomiiieeeeeeeeoeeeeeeeeeeeeeeeee e 1
9 | [UT=ITZ BUSHING, STRAIN RELIEF, AC CORD ......cooovmrmeeeeoeeeeeeeeeeeeeeeeeeeeeeee e 1
10 | poTZO9g BUSHING, STRAIN RELIEF, DC CORD .....co..ovureeeeereeeeeeeeeeeeeeseeeeeeeeeeeeee e 1
11 | [OTB3TZ=07 | CORDSET, AC, 3 x 1.5MM x 80 INCHES LONG, WITH LEADS (NO PLUG) ................... 1
12 | [OUTBZBI=UY | CORDSET, DC, 12/3 AWG x 113 INCHES LONG WITH MALE 3-PIN PLUG ................... 1
13 | 1018386-01 | SWITCH, 4-POSITION, SLIDE .......ovmvmieeeeoeeeeeeeoeeeeeeeee e 1
14 | [UTB3BZUY | BRACKET, POWER RELAY MOUNTING .....cooovoveoeeececeeseeeeeeeeeeeeeeeeeeeee e, 1
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ELECTRIC MOTOR
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MOTOR - POWERDRIVE SYSTEM 48

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1018133-01 | ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1-23) .......oovvercrrireenann. 1

1 | ez SHIELD, END ..o 1
2 | [oT7Isg ASSEMBLY, STATOR SHELL AND WINDING .......ovoveoeeieeeeeeeeeeeeeeeeeeeeeeeeeneen. 1
3 | [UI79Eg PACKAGE, HARDWARE (INCLUDES ITEMS 4 = 7) ..o 1
4 N/A BUSHING, INSULATOR ......ooovireiieeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
5 N/A WASHER, FLAT, 5/16........vvoeeoeeeeeeeeeeeeeesseeeeeseeseese s 4
6 N/A NUT, LOCK, 5/16 = 18 ..o 4
7 N/A BUSHING, INSULATOR .....coooioeieoeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
8 | mUIzZsl SCREW, CLAMP ...t 4
9 | moTEs3 SCREW, BEARING RETAINER .........oouvmrieeeeeeseeeeeeeeeeees e 2
10 | [oIzEsn SHIELD, END ..o 1
1 | [oT7eEg SCREW, BRUSH HOLDER ..o 2
12 | [oT792g RIGGING, BRUSH ......oooeioiveeeeeeeeeeee oo 1
13 | [UI7978 PACKAGE, BRUSH (2 PCS.) ...oovoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
14 | 1011411 PACKAGE, BRUSH SPRING (4 PCS.) .....ooviveeeeeeeeeeeeoeeeeeeeeeeeeeeee e 1
15 | [oTiZ9g BEARING, BALL ..oooooeeoceoeeeeeeeeeee e 1
16 | [OTZI5Q RETAINER, BEARING .....c.ovumoioeeececeoeeeeeeee oo 1
17 N/A ARMATURE .....coooooooeoeoeeoeeeeeoee e 1
18 | [UTZBIT=O RING, GUIDE ..o 1
19 | [oTBZZE=07 RING, INTERNAL RETAINING .....oooeoevoeeeeoeeeeeeeeee e 1
20 | 1014201 BOLT, HEX HEAD, 1/4 = 20 X 2 1/4 ...oooveeeeeeeeeeeeeeeeeeeee e 3
21 | 0000451 WASHER, LOCK, 1/4 ..o 3
22 | [T BOLT, HEX HEAD, 5/16 = 18 X 1 c...vvoeeoeeeeeeeeeeeeeeeeeeeeeeeee e 1
23 | 0007174 WASHER, LOCK, 5/16 .....veveoceeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
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REAR SUSPENSION - ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [orEzo HANGER, BRAKE CABLE .........oooivoioeeeeeeeeeoeeeeeeeeeeeeeeeee e 2
2 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3/8 ......cooveeeeeeeeeeeeeeeeeeeeeeeseee e 6
3 | [oIoT3g NUT, DIMPLED LOCK, 3/8 = 16 +....voveeeeeeeeeeeeeeeeeeeeeeee e 6
4 | mUTE5El BUSHING, URETHANE ......oooooomieeoeeeeeeeeeeeeeeeeeeeeeee oo 12
5 | [oTZ3nd BUSHING, STEEL ..ovoiveeeeceeeeeeeeeeeee e 6
6 | 0007569 PLATE, SPRING SHACKLE ......oovoiveeeceoeieeceeeeeeeeee e 4
7 | UI3TH4 KIT, SHOCK ABSORBER (INCLUDES ITEMS 8, 9, AND 10) .....oovivoiveeeeeeeeseeeeen. 2
8 | [UTZZ3[ ABSORBER, SHOCK .......ooiomieieeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
9 | muToTA RETAINER, SHOCK ABSORBER CUSHION .........ouoviieceeeeeeeeeeseeseee e 8
10 | [UTOTZ3 CUSHION, SHOCK ABSORBER .........c..oueieieeeseoeeeeseseeeseos e 8
11 | [oToTEg NUT, HEX HEAD, 3/8 = 24 ......oooooeoeoeeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
12 | [UTEEd SPRING, REAR LEAF ......ooiiomeeeeeeeeeeeeeeeeeeeee oo 2
13 | [UTZ90l SUP BOLT oo 2
14 | [UTa557 WASHER, FLAT, 7/16 ...oooovoeooeeeeeeee e, 4
15 | [UTZ559 NUT, NYLON LOCK, 7/16 = 14 ...oooooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
16 | 1012182 MOUNT, SHOCK, LEFT HAND ......ooomimioeeeeeieeeeeeeeeeeeeeeeeeeeeeeeeseee e 1
16 | 1012181 MOUNT, SHOCK, RIGHT HAND .....co.oovuiveeeoieeeeeeeeeeeeeeeeeeeee e 1
17 | 1014573 RETAINER, LEAF SPRING ......oovmiveioeoeeeeeeeeoeeeeeeeeeeeee oo 2
18 | [UT=Z=g BUMPER, SUSPENSION OVERLOAD .......ooovmreeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
19 | [UTZ5ZI=0Z | MOUNT, SUSPENSION OVERLOAD BUMPER ........cocovvoiveeeoeeeeeeeeeeeeeeeeeneee e, 2
20 | [OTZIOY SPACER, SUSPENSION OVERLOAD BUMPER ..........cooooveveeeeeeeeseeseeeeeeeeeee e 2
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SAFETY DECALS
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SAFETY DECALS
ALL CARRYALL VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [oisssq DECAL, VEHICLE LOADING (CARRYALL 1) ..o 1
1 | oI5 DECAL, VEHICLE LOADING (CARRYALL Il AND 1l PLUS) ..o 1
2 | [UTBZET=0N | DECAL, KEY SWITCH (CARRYALL I AND 1) ©ooooovoieoeeeeeeeeoeeeeeeeeeee e 1
2 | [UTBZET=0Z | DECAL, KEY SWITCH (CARRYALL H PLUS) .....oooieeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeon 1
3 | 1016216 DECAL, OPERATING INSTRUCTIONS (CARRYALL | AND 1) ..o 1
3 | 1016932 DECAL, OPERATING INSTRUCTIONS (CARRYALL Il PLUS).......o.vveveeereeeeeeeieeeeeene, 1
4 | 1015539 DECAL, TILT BED WARNING .....oooovoveeeeeeeeeeeeeee oo 1
5 | 1016094 DECAL, PINCH WARNING .........ovimmioeimeeeeeeeeeeeoeeeeeeeeeeeee e 1
6 | 1015437 DECAL, BED LATCH WARNING «......oeoeveeeeeeeeeeeeeeeeeeeee e 1
7 | [oTEsEl DECAL, SAFE OPERATION WARNING ........coovrveereereceeseeeeesieeeesss e 1
8 | MUIE3: DECAL, LEFT SIDE (CARRYALL 1) ...oooivoeeeeeeeeeeeeeeeeeeeeeeee o] 1
8 | [UT539g DECAL, RIGHT SIDE (CARRYALL 1) «...oovooeoeeeeeeeeeeeeeeeee oo 1
8 | [UTE3A DECAL, LEFT SIDE (CARRYALL 1) ...ooovoveeeeeeeeeeeeeeeeeeeeee e 1
8 | [UTE3TY DECAL, RIGHT SIDE (CARRYALL 1) ..ovoveoceoeeeeceeeeeeeeeeeeeee e 1
8 | 1016086 DECAL, LEFT SIDE (CARRYALL I PLUS) ..o 1
8 | 1016085 DECAL, RIGHT SIDE (CARRYALL Il PLUS) -....ooveoieiieeceeeeeeeee oo 1
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SAFETY DECALS
GASOLINE POWERED CARRYALLS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017257 DECAL, HOT MANIFOLD AND MUFFLER WARNING ........ooomiiiiiiiiiiiiiiiiiieee 1
2 1015476 DECAL, FUEL TANK DANGER ... . 1
3 1015475 DECAL, MOVING PARTS WARNING ......ccoiiiiiiiiiiiii e 1
4 1016062 DECAL, PERIODIC SERVICE SCHEDULE .........ouuiiiiiiiiiiiiiiiiieiie e 1
5 [0T3677 DECAL, BATTERY DANGER/POISON ... 1
6 1015474 DECAL, FRAME GROUND WARNING ...ttt 1
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SAFETY DECALS
ELECTRIC POWER CARRYALLS

ITEM | PARTNO. | DESCRIPTION QTY
2 3 4
1 | moI3e DECAL, BATTERY DANGER/POISON .......coouivmiivieeeceeeeeeeeeeeseees s 1
2 | 1016109 DECAL, SPEED SWITCH CAUTION ......oouiiiiiieiiciiciseiesie e 1
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MAINTENANCE AND SERVICE TOOLS

DESCRIPTION PART NUMBER
COMMUNICATION DISPLAY MODULE 1018318-01
BRAKE ADJUSTING TOOL ittt ettt e e e et e e e e e e e e e e e e e e e e e e eaaans 1013582
VOLT OHM METER ..ottt oottt o e oo oo oo e e e et e e e et e e et e e e eeeeeeeennaeeaes 1011480
CONTINUITY TESTER ..o oo oo oo oo e et e e ettt ettt e ettt e e e e e e e e e e e e e e e e eeaaeeaaaees 1011273
INTERNAL RETAINING RING PLIERS ..o 1013593
RETAINING RING PLIERS - 45° EXTERNAL ... 1012549
RETAINING RING PLIERS - 90° INTERNAL ...t e ettt 1012560
KEYSWITCOH TOOL ..ttt e e oo oo e e e e e e e e e et e e e e et e e e e e et e as 1012801
SEAL PULLER ..o oo oo oo oo oo e oo e e oot e e e e e e e e e e e e eaaaaaaes 1012809
BEARING PULLER ... e e 1012811
BEARING PULLER WEDGE ATTACHMENT .... 1012812
TACHOMETER .o oo oo oottt e oo e e e e e e e e e e e e e e e e e e e e e e e e e e ae e 1016112
DRIVE CLUTCH PULLER ..o e e e 1014496
CLUTCH ALIGNMENT TOOL ..oiiiiiiiiieiiiie ittt oottt e ettt e e e e e e e e et e e e e e e e e e eeeeeas 1014498
TOUCH-UP PAINT = GRAY ettt e oo e e e e e ettt ettt e et e e ettt es 1017097-04
TRANSMISSION TOOL KIT ..cooiiiiiiiiiiiiiiiiiiee 1014115
TRANSAXLE PINION SEAL TOOL 1014161
TRANSAXLE AXLE SEAL TOOL ...ttt ettt e e e e e e e e s e e e e e e e e e ennnnnee 1014162
STEERING COLUMN BEARING PRESS TOOL 1014264
STEERING COLUMN RETAINING RING TOOL 1014259
BATTERY TERMINAL PROTECTOR 1014305
DRY MOLY LUBRICANT .ooiiiiiiiieee ittt ettt e e e e e e ettt e e e e e e et e e e e e e et e e e e e e eeeeeeaaans 1012151
HYDROMETER ..ttt ettt oo o4 oo oo oo oo oo ettt ettt e et e ettt e b s 1011478
BATTERY DISCHARGE MACHINE ... e ettt 1018319-01
BATTERY THERMOMETER ... e e e 1011767
FLY WHEEL PULLERKIT ... 1016627
VALVE SEAT CUTTER HOLDER BAR 1016551
VALVE SEAT CUTTER HOLDER ... ettt e e e e e e e e e e e e aaaaeeaaes 1016552
VALVE SEAT CUTTER 45° (32MM DIAMETER) 1016553
VALVE SEAT CUTTER 45° (35MM DIAMETER) 1016554
VALVE SEAT CUTTER 32° (35MM DIAMETER) 1016555
CLUTCOH TOOL KT ettt ettt e oo e oo oo oo e e e et e e ettt et e e et e et e bbb e e e e e e e e e e e e e e e e e eeaaaaaaaees 1014510
TUNE-UP KIT, FE 290 ..o e e e e e e e e e e e e e e e e e e e 1016110-02
TUNE-UP KIT, FE 850 ..ttt e e e e e e e e e e e e e e e 1016110-03
COMPRESSION GAUGE ...ttt et e e e e e ettt ettt 1016410-01

ADAPTER 1016410-02
VALVE SPRING COMPRESSOR 1016411-01

ADAPTER 1016411-02
VALVE GUIDE REAMER 1016412-01

AR B O R .o e e e e et e e et 1016412-02
VALVE CLEARANCE ADJUSTER SCREW HOLDER .... 1016413
PISTON RING COMPRESSOR KIT ...eeeiiiiieiiiiiiiit ettt et e e e e e e e e e e e e e e e e e eannnnes 1016414
PISTON RING PLIERS ... ittt e e oo e e e e e et e e ettt e et e eeeeeeeeeannneenes 1016415
BEARING DRIVER SET ..ottt e e e e e e e ettt ettt 1016416
BEARING AND OIL SEAL REMOVER ASSEMBLY ... 1016417
GEAR YOKE ..ottt ettt ettt e oottt e e e e e oo oo et e e e e e e e e e e e e e e e e e e e e e aeas 1016418
CAM INSTALLATION TOOL 1018084-01
STARTER/GENERATOR BELT TENSION TOOL ...oiiiiiiiiiiieee et eaeeeeeees 1016867

ARMORFLEX REPAIR KT .o e e e e e e e e e e e e e e e e e e e e eeeeeeeenenneneaes 1017295
ADHESION PROMOTER - ARMORFLEX ... .ttt e e e e 1016985

GUIDE RING ADHESIVE, 3 GRAM TUBE ..o e et 1018132-02
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